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1 General Information

1.1 Product Description for Equipment under Test (EUT)

YEALINK(XTAMEN) NETWORK TECHNOLOGY CO.,LTD.

Applicant
No.666 Hu’an Rd,Huli District Xiamen City, Fujian, P.R. China
Brand(Trade) Name Yealink
Product (Equipment) / PMN | Classic IP Phone
Main Model Name SIP-T34W
HVIN T34W
5150 MHz ~ 5250 MHz, 5250 MHz ~ 5350 MHz
Frequency Range 5470 MHz ~ 5725 MHz, 5725 MHz ~ 5850 MHz
Note: frequency range 5600-5650MHz can't be used in Canada
5150-5250 MHz: 14.70 dBm
Maximum Conducted 5250-5350 MHz: 13.38 dBm
Average Output Power 5470-5725 MHz: 15.32 dBm

5725-5850 MHz: 15.37 dBm

IEEE 802.11a Mode: OFDM

IEEE 802.11n HT20/ ac VHT20 Mode: OFDM
IEEE 802.11n HT20/ ac VHT40 Mode: OFDM
IEEE 802.11ac VHT80 Mode: OFDM

Modulation Technique

X] AC 120V/60Hz

Power Operation X Adapter I/P: 100-240V 50~60Hz 0.2A , O/P: 5Vdc, 1.2A
(Voltage Range) [ ] By AC Power Cord
X] PoE: DC 48V/0.27A
Received Date 2023/9/19
Date of Test 2023/9/20 ~2023/11/07

*All measurement and test data in this report was gathered from production sample serial number:

RXZ230919076-1(Assigned by BACL, New Taipei Laboratory).

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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1.2 Objective

This report is prepared on behalf of YEALINK(XIAMEN) NETWORK TECHNOLOGY CO.,LTD.
in accordance with Part 2, Subpart J, Part 15, Subparts A, and E of the Federal Communication
Commission’s rules and RSS-247 Issue 2, February 2017 and RSS-GEN Issue 5, February 2021

Amendment 2 of the Innovation, Science and Economic Development Canada.

1.3 Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2013, American
National Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices. And RSS-
247 Issue 2, February 2017 and RSS-GEN Issue 5, February 2021 Amendment 2 of the Innovation,
Science and Economic Development Canada.

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

1.4 Statement
Decision Rule: No, (The test results do not include MU judgment)

It may not be duplicated or used in part without prior written consent from Bay Area Compliance
Laboratories Corp. (New Taipei Laboratory).

Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

The determination of the test results does not require consideration of the uncertainty of the
measurement, unless the assessment is required by customer agreement, regulation or standard

document specification.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is not responsible for the authenticity

of the information provided by the applicant that affects the test results.
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1.5 Measurement Uncertainty

Parameter Uncertainty
AC Mains +/-2.53 dB
RF output power, conducted +/-3.74 dB
Power Spectral Density, conducted +/- 0.62 dBm
Occupied Bandwidth +/-0.09 %
Unwanted Emissions, conducted +/-1.13 dBm
30 MHz~1GHz +/-4.99 dB
Emissions, radiated 1 GHz~18 GHz +/-7.56 dB
18 GHz~40 GHz +/-5.06 dB
Temperature +/-0.79 °C
Humidity +/-0.44 %

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

1.6 Environmental Conditions

Relative ATM
Temperature Test
Test Site Test Data Humidity | Pressure
(C) Engineer
(%) (hPa)
AC Line Conducted
e onducte 2023/9/24-2023/10/5 | 24.5-26.1 43-57 1010 | Aaron
Emissions
e :
adiation Spurious 2023/9/21~2023/11/7 | 24.1-255 | 4866 1010 | Aaron
Emissions
26dB attenuated below th
aenuated bEOW I | 023/9/20~2023/10/24 | 24.7-26.6 | 45~52 1010 Jing
channel power
Emission Bandwidth And
THSSION BANCWICE ARC 1 2023/9/202023/9/22 | 24.8-26.6 | 45-51 1010 Jing
Occupied Bandwidth
Maximum Output Power | 2023/9/20~2023/9/22 | 24.8-26.6 | 45-51 1010 Jing
Power Spectral Density 2023/9/20~2023/9/22 24.8~26.6 45~51 1010 Jing

1.7 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) to collect test
data is located on

X170, Lane 169, Sec. 2, Datong Road, Xizhi Dist., New Taipei City 22183, Taiwan, R.O.C.

Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) is accredited to ISO 17025 by
Taiwan Accreditation Foundation (TAF code: 3732) and the FCC designation No.TW3732 under the
Mutual Recognition Agreement (MRA) in FCC Test.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to
Canadian radio equipment requirements, the CAB identifier: TW3732.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2 System Test Configuration

2.1 Description of Test Configuration

The system was configured for testing in an engineering mode, which is provided by manufacturer.
The system support 802.11a/n ht20/n ht40/ac vht20/ac vht40/ac vht80, the 802.11n ht20/ht40 were

reduced since the identical parameters with 802.11ac vht20 and vht40.

For 5150 ~ 5250MHz

4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Frequency Frequency
Channel (MHz) Channel (MHz)
36 5180 44 5220
40 5200 48 5240
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency
Channel (MHZ) Channel (MHZ)
38 5190 46 5230
1 channel is provided for 802.11ac (VHT80):
Frequency
Channel (MHz)
42 5210
802.11a/n20/ac20 mode Channel 36, 40, 48 were tested.
802.11n40/ac40 mode Channel 38, 46 were tested.
802.11ac80 mode Channel 42 was tested.
For 5250 ~ 5350MHz
4 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Frequency Frequency
Channel (MHz) Channel (MHz)
52 5260 60 5300
56 5280 64 5320
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency
Channel (MHZ) Channel (MHZ)
54 5270 62 5310
1 channel is provided for 802.11ac (VHT80):
Frequency
Channel (MHz)
58 5290

802.11a/n20/ac20 mode Channel 52, 60, 64 were tested.

802.11n40/ac40 mode Channel 54, 62 were tested.
802.11ac80 mode Channel 58 was tested.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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For 5470 ~ 5725MHz
Note: frequency range 5600-5650MHz can't be used in Canada

11 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):

Frequency Frequency
Channel (MHz) Channel (MHz)
100 5500 124 5620
104 5520 128 5640
108 5540 132 5660
112 5560 136 5680
116 5580 140 5700
120 5600 / /
5 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency
Channel (MHZ) Channel (MHZ)
102 5510 126 5630
110 5550 134 5670
118 5590 / /
2 channels are provided for 802.11ac (VHT80):
Channel Fr(;t;t;ln)cy Channel Fr(;t;t;ln)cy
106 5530 122 5610
802.11a/n20/ac20 mode Channel 100, 116, 140 were tested.
802.11n40/ac40 mode Channel 102, 118, 134 were tested.
802.11ac80 mode Channel 106, 122 was tested.
For 5725 ~ 5825MHz:
5 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Frequency Frequency
Channel (MHz) Channel (MHz)
149 5745 161 5805
153 5765 165 5825
157 5785 / /
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Frequency Frequency
Channel (MHz) Channel (MHz)
151 5755 159 5795
1 channel is provided for 802.11ac (VHT80):
Frequency
Channel (MHZ)
155 5775

802.11a/n20/ac20 mode Channel 149, 157, 165 were tested.
802.11n40/ac40 mode Channel 151, 159 were tested.
802.11ac80 mode Channel 155 was tested.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2.2 Equipment Modifications

No modification was made to the EUT.

2.3 EUT Exercise Software

The system was configured for testing in an engineering mode, which is provided by manufacturer.

The software was used “AuthenticTool 1.2.19.0”.

UNII Band Mode Channel Frg/l[lg;cy Power setting
36 5180 50
UNII-1 40 5200 50
48 5240 50
52 5260 50
UNII-2A 60 5300 50
202.11a 64 5320 50
100 5500 50
UNII-2C 116 5580 50
140 5700 50
149 5745 50
UNII-3 157 5785 50
165 5825 50
36 5180 50
UNII-1 40 5200 50
48 5240 50
52 5260 50
UNII-2A 60 5300 50
802.11n HT20 /ac VHT20 64 5320 50
100 5500 50
UNII-2C 116 5580 50
140 5700 50
149 5745 50
UNII-3 157 5785 50
165 5825 50
UNIL1 38 5190 46
46 5230 46
UNIL-2A 54 5270 46
62 5310 43
802.11n HT40 /ac VHT40 102 5510 46
UNII-2C 118 5590 46
134 5670 46
UNIL3 151 5755 46
159 5795 46
UNII-1 42 5210 43
UNII-2A 58 5290 40
UNIL2C 802.11ac VHT80 106 5530 43
122 5610 43
UNII-3 155 5775 43

The EUT was configured for testing in an engineering mode which was provided by the manufacturer.

The worst-case data rates are determined to be as follows for each mode based upon investigations by

measuring the average power and PSD across all data rates bandwidths, and modulations.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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802.11a: 6Mbps

802.11ac VHT20: MCSO
802.11ac VHT40: MCSO
802.11ac VHT80: MCSO

2.4 Test Mode

Pre-scan

AC Line Conducted Emissions and Radiated Spurious Emissions

Mode 1: SIP-T34W + Adapter
Mode 2: SIP-T34W + PoE
Worst case is the SIP-T34W + Adapter.

Mode 1: SIP-T34W + Adapter tested all measure item.
Mode 2: SIP-T34W + PoE test Below 1GHz Radiated Spurious Emissions and AC Line Conducted

Emissions.

2.5 Support Equipment List and Details

Description Manufacturer Model Number
Adapter Yealink YLPS051200B1-US
NB DELL E6410
AP Router NETGEAR R7800
Handset Yealink N/A
Handset Yealink N/A
USB Storage Transcend 8GB
PoE Cisco SB-PWR-INJ2
2.6 External Cable List and Details
Description Manufacturer Model Number
RJ-45 Cable BACL 8m
RJ-45 Cable BACL 8m
RJ-11 Cable BACL 0.5m
RJ-11 Cable BACL 0.5m

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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2.7 Block Diagram of Test Setup

See test photographs attached in setup photos for the actual connections between EUT and support
equipment.

Radiation:
Below 1GHz
Adapter Mode:

AC Source ,7 NB

AP
i Router
|( Handset
Adapter EUT Handset 1.0 Meter
USB
Storage
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >

PoE Mode:

AC Source ,7 NB

AP
i Router
Handset
POE
Adapter Handset 1.0 Meter
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Above 1GHz:
AC Source ,7 NB
AP
A Router
Handset
Adapter EUT Handset 1.0 Meter
Storage
Non-Conductive Table 150cm above Ground Plane v
- 1.5 Meter >
Conduction:
Adapter Mode:
LISN — ACMain
| | |
I I I A
Handset Handset EUT Adapter
USB AP
Router
1
1.0 Meter NB
Non-Conductive Table 80cm above Ground Plane v
- 1.5 Meter >
PoE Mode:
LISN — ACMain
| | |
| | I A
Handset Handset EUT AdPOE
apter AP
USB
Router
1
1.0 Meter NB

Non-Conductive Table 80cm above Ground Plane

\

1.5 Meter

-t
]

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Conducted:

/Power Sensor

Spectrum Analyzer

NB

EUT

T

AP Router

USB
Storage

Handset Handset
2.8 Duty Cycle
The duty cycle as below:
Duty Cycle
On Time Off Time | Duty Cycle /T VBW Setting
Radio Mode Correction Factor
(ms) (ms) (%) (kHz) (kHz)
(dB)
802.11a 2.01 1.02 66 1.80 0.50 0.5

802.11ac 20 1.86 1.04 64 1.94 0.54 1.0
802.11ac 40 0.905 1.03 47 3.28 1.10 2.0
802.11ac 80 0.45 1.01 31 5.09 2.22 3.0

Note: Duty Cycle Correction Factor = 10*log(1/duty cycle)

Please refer to the following plots.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Spectrum |

802.11a Mode
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802.11ac VHT20 Mode

&)
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Spectrum |

802.11ac VHT40 Mode
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802.11ac VHTS80 Mode
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3 Summary of Test Results

Standard(s) Section Description of Test Results
§15.407(f), §1.1307(b)(3)(i) RF Exposure Compliance
Exemption Limits For Routine .
- 5. 1
RS5-102§2.5.2 Evaluation-RF Exposure Evaluation Compliance
§15.203 : .
1
RSS-GEN §6.8 Antenna Requirement Compliance
§15.407(b)(9) & §15.207(a) . . .
Compl
RSS- GEN §8.8 AC Line Conducted Emissions ompliance
§15.205 & §15.209 & §15.407(b)
RSS-247 §6.2 o .
Compl
RSS-GEN §8.9 Unwanted Emission ompliance
RSS-GEN §8.10
RSS-247 §6.2.1.2 26dB Attenuated Below The Channel Power | Compliance
§15.407(a)(e)
RSS-247 §6.2 Emission Bandwidth Compliance
RSS- GEN §6.7
§15.407(a) : .
1
RSS-247 §6.2 Conducted Transmitter Output Power Compliance
§15.407(a) : .
Compl
RSS-247 §6.2 Power Spectral Density ompliance
RSS-247 §6.4 Additional requirements Compliance

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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4 Test Equipment List and Details

Serial Calibrati Calibrati
Description Manufacturer Model = - -
Number Date Due Date
AC Line Conduction Room (CON-A)

LISN Rohde & Schwarz ENV216 101612 2023/2/2 2024/2/1
EMI Test Rohde & Schwarz ESWS 100947 2023/5/22 | 2024/5/20
Receiver

Pulse Limiter Rohde & Schwarz ESH372 TXZEM104 2023/5/18 2024/5/16
RF Cable EMEC EM-CB5D 1 2023/6/6 2024/6/4
Software AUDIX E3 V9.150826k N.C.R N.C.R

Radiation 3M Room (966-A)

Bilog Antenna SUNOL

with 6 dB SCIENCES & JB6/UNAT-6+ A05021 105 1/ 1554 2023/2/2 2024/2/1
Attenuator MINI-CIRCUITS -

Horn Antenna EMCO SAS-571 1020 2023/5/18 2024/5/16

Horn Antenna ETS-Lindgren 3116 62638 2023/8/25 2024/8/23

Preamplifier Sonoma 310N 130602 2023/6/16 2024/6/14

Preamplifier Channel ERA-100M-18G- EC2300051 2023/04/01 2024/03/30

01D1748
Microware EM Electronics EM18G40G 60656 2023/1/6 2024/1/5

Preamplifier Corporation
Spectrum Rohde & Schwarz FSV40 101435 2023/2/1 2024/1/31
Analyzer
EMI Test Rohde & Schwarz ESR3 102099 2023/6/16 | 2024/6/14
Receiver

. UFB197C-1-
Micro flex Cable UTIFLEX 2362-70U-70U 225757-001 2023/1/24 2024/1/23

Coaxial Cable COMMATE PEWC 8Dr 2022/12/24 2023/12/23

. UFB311A-Q-
Coaxial Cable UTIFLEX 1440-300300 220490-006 2023/1/24 2024/1/23
Coaxial Cable JUNFLON 23 1(5_2548'00' AU%fZ'IS T 2022/12/24 | 2023/12/23
EMC105-SM-
Cable EMC SM-10000 201003 2023/1/24 2024/1/23
. K1K50-UP0264-
Coaxial Cable ROSNOL K1K50-450CM 160309-1 2023/1/24 2024/1/23
. K1K50-UP0264-
Coaxial Cable ROSNOL K1K50-50CM 15120-1 2023/2/2 2024/2/1
Software AUDIX E3 18621a N.C.R N.C.R
Conducted Room
Spectrum
Rohde & Schwarz FSV40 101140 2023/2/10 2024/2/9
Analyzer
| 2022/10/3 2023/10/2

Cable UTIFLEX UFA210A 9435 2023/10/2 2024/9/30

Power Sensor KEYSIGHT U2021XA MY 54080018 2023/2/2 2024/2/1

Attenuator MINI-CIRCUITS BW-S10W5+ 1419 2023/2/2 2024/2/1

*Statement of Traceability: BACL Corp. attests that all of the calibrations on the equipment items listed above were

traceable to the SI System of Units via the R.O.C. Center for Measurement Standards of the Electronics Testing Center,

Taiwan (ETC) or to another internationally recognized National Metrology Institute (NMI), and were compliant with the

current Taiwan Accreditation Foundation (TAF) requirements.
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(New Taipei Laboratory)

Page 18 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7230919076RF03

5 FCC §15.407(f), §1.1307(b)(3)(i) — RF Exposure

5.1 Applicable Standard
According to subpart 15.407(f) and subpart §1.1307(b)(3)(i), systems operating under the provisions of this
section shall be operated in a manner that ensures that the public is not exposed to radio frequency energy level

in excess of the Commission’s guidelines.

For single RF sources (i.e., any single fixed RF source, mobile device, or portable device, as defined in

paragraph (b)(2) of this section): A single RF source is exempt if:

(A) The available maximum time-averaged power is no more than 1 mW, regardless of separation distance. This
exemption may not be used in conjunction with other exemption criteria other than those in paragraph
(b)(3)(i1)(A) of this section. Medical implant devices may only use this exemption and that in paragraph
(b)3)()(A);

(B) Or the available maximum time-averaged power or effective radiated power (ERP), whichever is greater, is
less than or equal to the threshold Pth (mW) described in the following formula. This method shall only be used
at separation distances (cm) from 0.5 centimeters to 40 centimeters and at frequencies from 0.3 GHz to 6 GHz

(inclusive). Pth is given by:

ERPyg e (d/20cm)* d = 20cm

ERPao cm 20em <d = 40cm
Where

60
x = —logo (—) and fis in GHz;
ERP3g e/ T,

2040f 0.3GHz<f < 1.5GHz

ERP2p o (MW) = [
3060 1.5GHz = [ = 6 GHz

(C) Or using Table 1 and the minimum separation distance (R in meters) from the body of a nearby person for
the frequency (f in MHz) at which the source operates, the ERP (watts) is no more than the calculated value
prescribed for that frequency. For the exemption in Table 1 to apply, R must be at least A/2x, where A is the free-
space operating wavelength in meters. If the ERP of a single RF source is not easily obtained, then the available
maximum time-averaged power may be used in lieu of ERP if the physical dimensions of the radiating
structure(s) do not exceed the electrical length of A/4 or if the antenna gain is less than that of a half-wave dipole

(1.64 linear value).

Table 1 to § 1.1307(b)(3)(i)(C) - Single RF Sources Subject to Routine
Environmental Evaluation
ﬁiqs::i:z: Threshold ERP
(MHz) (watts)
03134 1,920 R?
1.34-30 3,450 R¥/f2
30-300 3.83R?
300-1,500 0.0128 R%f
1,500-100,000 19.2R2,

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5.2 RF Exposure Evaluation Result

Project info

Band Freq Tune-up Power Ant Gain Distances Tune-up Power ERP ERP
(MHz) (dBm) (dBi) (mm) (mW) (dBm) (mWw)
WIFI 2.4GHz 2412-2462 19 -0.03 200 79.43 16.82 48.08
WIFI 5GHz 5180-5825 15.5 2.03 200 35.48 15.38 34.51
§ 1.1307(b)(3)(1)(A) methid is not applicable.
§ 1.1307(b)(3)(i)(C)
Band Aan Distances ERP Limit Result
(mm) applies (mW) Option C
WIFI 2.4GHz 19.39 apply 768.00 exempt
WIFI 5GHz 8.2 apply 768.00 exempt

The minimum separation distance (R in meters) from the body of a nearby person for the frequency (f in MHz)
at which the source operates
ERP (watts) is no more than the calculated value prescribed for that frequency

R must be at least A /2n
A s the free-space operating wavelength in meters

Note: Wi-Fi 2.4G and Wi-Fi 5G can’t transmit simultaneously.

Result: The device compliant the MPE-Based Exemption at 20cm distances.
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6 RSS-102 §2.5.2 - EXEMPTION FROM ROUTINE
EVALUATION LIMITS — RF EXPOSURE EVALUATION

6.1 Applicable Standard
According to RSS-102 2.5.2

RF exposure evaluation is required if the separation distance between the user and/or bystander and the device’s

radiating element is greater than 20 cm, except when the device operates as follows:

e below 20 MHzFem6 and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less
than 1 W (adjusted for tune-up tolerance);

¢ at or above 20 MHz and below 48 MHz and the source-based, time-averaged maximum e.i.r.p. of the device
is equal to or less than 4.49/f%° W (adjusted for tune-up tolerance), where f is in MHz;

¢ at or above 48 MHz and below 300 MHz and the source-based, time-averaged maximum e.i.r.p. of the device
is equal to or less than 0.6 W (adjusted for tune-up tolerance);

e at or above 300 MHz and below 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is
equal to or less than 1.31 x 102 f%834 W (adjusted for tune-up tolerance), where f is in MHz;

e at or above 6 GHz and the source-based, time-averaged maximum e.i.r.p. of the device is equal to or less than
5 W (adjusted for tune-up tolerance).

In these cases, the information contained in the RF exposure technical brief may be limited to information that

demonstrates how the e.i.r.p. was derived.

6.2 RF Exposure Evaluation Result
Tune-up power = 15.5 dBm
EIRP Tune-up power = 17.53 dBm = 56.62 mW

Exemption from Routine Evaluation Limit is:

1.31 x 102 f06834 =1 31 x 102 5180%%834 = 4, 520W > 56.62mW

Result: The device meets the exemption requirement.
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7 FCC §15.203 & RSS-GEN §6.8 — Antenna Requirements

7.1 Applicable Standard

For intentional device, according to §15.203, an intentional radiator shall be designed to ensure that no antenna
other than that furnished by the responsible party shall be used.

According to RSS-Gen §6.8, The applicant for equipment certification shall provide a list of all antenna types
that may be used with the transmitter, where applicable (i.e. fo transmitters with detachable antenna), indicating
the maximum permissible antenna gain (in dBi) and the required impedance for each antenna. The test report
shall demonstrate the compliance of the transmitter with the limit for maximum equivalent isotropically radiated
power (e.i.r.p.) specified in the applicable RSS, when the transmitter is equipped with any antenna type, selected
from this list.

For expediting the testing, measurements may be performed using only the antenna with highest gain of each
combination of transmitter and antenna type, with the transmitter output power set at the maximum level.
However, the transmitter shall comply with the applicable requirements under all operational conditions and
when in combination with any type of antenna from the list provided in the test report (and in the notice to be
included in the user manual, provided below).

When measurements at the antenna port are used to determine the RF output power, the effective gain of the
device’s antenna shall be stated, based on a measurement or on data from the antenna’s manufacturer. The test
report shall state the RF power, output power setting and spurious emission measurements with each antenna
type that is used with the transmitter being tested. For licence-exempt equipment with detachable antennas, the

user manual shall also contain the following notice in a conspicuous location:

This radio transmitter [enter the device’s ISED certification number] has been approved by Innovation, Science
and Economic Development Canada to operate with the antenna types listed below, with the maximum
permissible gain indicated. Antenna types not included in this list that have a gain greater than the maximum
gain indicated for any type listed are strictly prohibited for use with this device.

Immediately following the above notice, the manufacturer shall provide a list of all antenna types which can be

used with the transmitter, indicating the maximum permissible antenna gain (in dBi) and the required

impedance for each antenna type.

7.2 Antenna Information

Antenna Gain Input
Manufacturer Antenna Type c
(dBi) impedance
5150~5250 MHz: -0.03
YEALINK(XIAMEN)
5250~5350 MHz: -0.08
NETWORK PCB Antenna 50Q
TECHNOLOGY 5470~5725 MHz: 2.03
CO.,LTD.
5725~5850 MHz: 1.86

Result: Compliance

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 22 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7230919076RF03

8 FCC §15.407(b)(9), §15.207(a) & RSS-GEN §8 — AC Line
Conducted Emissions

8.1 Applicable Standard
As per FCC §15.407(b) (9)
Further, any U-NII devices using an AC power line are required to comply also with the conducted limits set

forth in §15.207

RSS-Gen Clause 8.8

Unless stated otherwise in the applicable RSS, for radio apparatus that are designed to be connected to the
public utility AC power network, the radio frequency voltage that is conducted back onto the AC power line on
any frequency or frequencies within the range 150 kHz to 30 MHz shall not exceed the limits in table 4, as
measured using a 50 pH / 50 Q line impedance stabilization network. This requirement applies for the radio
frequency voltage measured between each power line and the ground terminal of each AC power-line mains
cable of the EUT.

For an EUT that connects to the AC power lines indirectly, through another device, the requirement for
compliance with the limits in table 4 shall apply at the terminals of the AC power-line mains cable of a
representative support device, while it provides power to the EUT. The lower limit applies at the boundary
between the frequency ranges. The device used to power the EUT shall be representative of typical applications.

The lower limit applies at the boundary between the frequencies ranges.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56 Note! 56 to 46 Note!
0.5-5 56 46
5-30 60 50

Note 1: Decreases with the logarithm of the frequency.

8.2 EUT Setup

- Vervical Reforenoe

Cround Plane Test ILec wives

-
S0

= - = [ ]

ELUT e O o o o

HOw

LINMN P
v

- ™~J
e
Honded to Horizsontal Horvizontal Reforence
CGround Plan o Ground Plan o
NMaote: |, Suppore anits wore connoctod to second LINMN.
2. Both of LISNs (ADMMN)) BO con From ETLIT and st the least HO cm

from other units and other meotal planes support anits

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification used was
with the FCC Part 15.207 and RSS-GEN limits.
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8.3 EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations

Frequency Range IF B/W

150kHz — 30MHz 9kHz

8.4 Test Procedure

During the conducted emission test, the adapter was connected to the outlet of the LISN.
Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.

8.5 Corrected Factor & Margin Calculation
The factor is calculated by adding LISN/ISN VDF (Voltage Division Factor), Cable Loss and Transient Limiter

Attenuation. The basic equation is as follows:

Factor = LISN VDF + Cable Loss + Transient Limiter Attenuation
The “Over Limit” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, an over limit of -7 dB means the emission is 7 dB below the limit. The equation for Over

Limit calculation is as follows:

Over Limit = Level — Limit Line

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 24 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

8.6 Test Results
Test Mode: Transmitting

Main: AC120V, 60 Hz

Adapter Mode: (Worst case is 802.11ac 80 Mode, 5775MHz)

Line

Neutral

2023.09.24 02:14:23

2023.00.24 DB-15-48

Yaw u 3 0 g " . b W s ; = g 0
No. | Frequency | Hrading Currest Limit Crerbimil |  Remark Phase No. | Frequensy | Keading Correct Result Limit Crerbimil | Remark Phase
(Milz) dBaV Factor(dB) ¢ (am M) dBuV Facior(dlh) | dBaV 4BV m
1 041y wn ETN 2026 Qr Line 1 0173 1843 19.50 s L1 2058 QF Neutral
2 0415 2189 1958 4755 5.07 Average Line 2 0173 365 1950 2315 5451 3166 Aversge | Neutral
3 037 28,06 1050 5711 B2 ar Lt 3 0198 1754 1950 W 2037 Qr Neutral
4 0437 1103 1959 1711 548 Average Line 4 0198 208 1950 2153 218 Average | Neutral
5 0644 2013 19.69 56,00 -16.15 [=)4 Line 5 0320 ig 1956 Ao -25.00 Qr Deutral
[ 06 1156 1069 157 16,00 1443 Average Line L] 030 258 19 56 214 2735 Average | Neutral
7 0731 1787 19.74 37 60 5600 1840 QP Line 7 0415 1871 1959 3630 -19.15 or Neuteal
5 0731 6.19 19.74 2593 46,00 -20.07 Average Line ] 041 1045 1958 ELI) 1751 Average | Neulral
@ 0500 1055 1057 0 53 6 00 16 67 Qr Line k3 0435 19.50 19,60 36,50 1765 Qr Meutral
0 0800 738 1877 715 1600 1885 Aveeage Line 10 0.435 124 19,60 3185 -15.31 Aversge | Neutral
1l 0830 2151 19.59 iLm 56,00 -7 QF Line 11 0835 128 1978 163 137 Qr Mestral
17 0830 un 1979 2401 2600 1159 Average Line 12 0835 14 1979 213 2367 Average | MNeutral

PoE Mode: (Worst case is 802.11ac 40 Mode,

5270MHz)

Line Neutral
2023-10-0% 07:31:55 2073.10-05 073912
e —
e '
= " |
) A
o a By gy it
|
* " |
o e = -
Wow W T 7 0 W 0 ¥ b m [ C ] 0
[ I
No. | Frequemcy | Reading Cervect Result Limit Overlimit |  Remark Phase No. | Frequeacy | Heading Correst Kl Limsit Overlimit | Kemark Fhae
(MHz) dHav Farctr{d) dEny dBnV {dE) Mz} dBuV Factor(dB) dBuV dBul B}
1 QAL 2425 19.56 4363 5759 1377 Qr Line 1 0.406 2590 1850 4540 5773 1223 e Meuteal
2 0413 2584 1958 4542 4750 117 Average Line 2 0406 13,5 1650 4315 4753 158 Average | Neutral
3 AN 2257 19.59 4216 5737 1522 QF Line 1 0.410 2618 16.60 4578 5746 11.68 QP Meuteal
4 04 nn 19,55 4079 4737 658 Average Line 4 0419 737 1950 46.56 4746 -0.50 Average | Neutral
5 13.267 101 022 .43 60.00 <2057 QF Line 5 13997 1607 2024 wn 0,00 277 QP Meuteal
3 13.267 831 2022 2553 50.00 2147 Average Line & 13397 na 2026 il 50.00 5 Average | Neutral
7 13.756 2490 0.4 4513 £0.00 1457 QF Line ; 13708 153 2078 | #4100 1519 (%13 Mrntral
3 13 768 2551 014 4575 5000 435 Average Line ] 13.766 1451 2026 1519 50.00 -1 61 Average | Neutral
L 14.063 1514 0.5 3838 60.00 2162 QF Line o 14 083 10.59 09 087 000 2913 QP Neuteal
10 14 063 1664 2015 16 85 5000 1312 Average Line 10 14,063 935 2029 264 50.00 2036 Average | Neutral
1 14672 672 2026 15,68 60.00 <3102 QF Line 1 REELTY 178 051 am 1z 4100 SaF Qe Moputeal
12 14 672 210 2026 15 36 5000 64 Average Line 12 1459 16,80 2051 3741 50.00 1289 Average | Neutsal

Note:
Level = Read Level + Factor
Over Limit = Level — Limit Line

Factor = (LISN, ISN, PLC or current probe) Factor + Cable Loss + Attenuator
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9 FCC §15.209, §15.205, §15.407(b) & RSS-247 §6.2, RSS-GEN
§8.9, RSS-GEN §8.10 — Spurious Emissions

9.1 Applicable Standard

As Per FCC §15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in

any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-10.110 16.42 —16.423 608 — 614 45-5.15
0.495-0.505 16.69475 — 16.69525 960 — 1240 5.35-5.46

2.1735-2.1905 16.80425 — 16.80475 1300 — 1427 7.25-17.75
4.125-4.128 25.5-25.67 1435 -1626.5 8.025-8.5
4.17725-4.17775 37.5-38.25 1645.5 - 1646.5 9.0-9.2
420725 -4.20775 73 -74.6 1660 — 1710 93-95
6.215-6.218 74.8 -75.2 1718.8 -1722.2 10.6 —12.7
6.26775 — 6.26825 108 —121.94 2200 —2300 13.25-134
6.31175-6.31225 123 - 138 2310 -2390 14.47 - 14.5
8.291 — 8.294 149.9 - 150.05 2483.5 -2500 15.35-16.2
8.362 — 8.366 156.52475 — 156.52525 2690 — 2900 17.7-21.4
8.37625 - 8.38675 156.7-156.9 3260 - 3267 22.01 -23.12
8.41425 - 8.41475 162.0125 -167.17 3.332-3.339 23.6-24.0
12.29 - 12.293 167.72 -173.2 33458 -3 358 31.2-31.8
12.51975 - 12.52025 240 — 285 3.600 — 4.400 36.43 - 36.5
12.57675 - 12.57725 322-3354 Above 38.6
13.36 - 13.41 399.9 - 410

As per FCC §15.209(a): Except as provided elsewhere in this Subpart, the emissions from an intentional

radiator shall not exceed the field strength levels specified in the following table:

Frequency Field Strength Measurement Distance
(MHz) (micro volts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100%** 3
88-216 150%* 3
216 - 960 200%* 3
Above 960 500 3

Note 1: Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under
this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-
806MHz. However, operation within these frequency bands is permitted under other sections of this Part, e.g.,

Sections 15.231 and 15.241.

As per FCC Part 15.407 (b)

"For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall
not exceed an e.i.r.p. of 27 dBm/MHz.

"For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall
not exceed an e.i.r.p. of 27 dBm/MHz.
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"For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.

"For transmitters operating in the 5.725-5.85 GHz band: All emissions shall be limited to a level of —27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to a level
of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band edge
increasing linearly to a level of 27 dBm/MHz at the band edge.

‘Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may demonstrate
compliance with the emission limits in § 15.247(d), but manufacturing, marketing and importing of
devices certified under this alternative must cease by March 2, 2018. Devices certified before March 2,

2018 with antenna gain of 10 dBi or less may demonstrate compliance with the emission limits in
§15.247(d), but manufacturing, marketing and importing of devices certified under this alternative must
cease before March 2, 2020.

"The emission measurements shall be performed using a minimum resolution bandwidth of 1 MHz. A lower
resolution bandwidth may be employed near the band edge, when necessary, provided the measured energy is
integrated to show the total power over | MHz.

"Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209.

RSS-247 Clause 6.2

5.15-5.25 GHz

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the band 5150-
5350MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into the band 5250-
5350 MHz shall be attenuated below the channel power by at least 26 dB, when measured using a resolution
bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99% bandwidth), above 5250 MHz. The 26

dB bandwidth may fall into the 5250-5350 MHz band; however, if the occupied bandwidth also falls within
the 5250-5350 MHz band, the transmission is considered as intentional and the devices shall comply with all
requirements in the band 5250-5350 MHz including implementing dynamic frequency selection (DFS)and TPC,
on the portion of the emission that resides in the 5250-5350 MHz band.

5.25-5.35 GHz

All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.; or

All emissions outside the band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. and its power shall
comply with the spectral power density for operation within the band 5150-5250 MHz. The device, except
devices installed in vehicles, shall be labelled or include in the user manual the following text “for indoor use
only.”

5.47-5.725 GHz

Emissions outside the band 5470-5725 MHz shall not exceed -27 dBm/MHz e.i.r.p. However, devices with
bandwidth overlapping the band edge of 5725 MHz can meet the emission limit of -27 dBm/MHz e.i.r.p.at 5850
MHz instead of 5725 MHz.

5.725-5.850 GHz

Devices operating in the band 5725-5850 MHz with antenna gain greater than 10 dBi can
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have unwanted emissions that comply with either the limits in this section or in section 5.5 until six (6) months
after the publication date of this standard for certification. Certified devices that do not comply with emission
limits in this section shall not be manufactured, imported, distributed, leased, offered for sale or sold after April
1,2018.

Devices operating in the band 5725-5850 MHz with antenna gain of 10 dBi or less can have unwanted
emissions that comply with either the limits in this section or in section 5.5 until April 1, 2018 for certification.
Certified devices that do not comply with emission limits in this section shall not be manufactured, imported,
distributed, leased, offered for sale or sold after April 1, 2020.

Devices operating in the band 5725-5850 MHz shall have e.i.r.p. of unwanted emissions comply with the
following:

27 dBm/MHz at frequencies from the band edges decreasing linearly to 15.6 Bm/MHz at 5 MHz above or below
the band edges;

15.6 dBm/MHz at 5 MHz above or below the band edges decreasing linearly to 10 dBm/MHz at 25 MHz above
or below the band edges;

10 dBm/MHz at 25 MHz above or below the band edges decreasing linearly to -27 dBm/MHz at 75 MHz above
or below the band edges; and

-27 dBm/MHz at frequencies more than 75 MHz above or below the band edges.

9.2 EUT Setup

Below 1 GHz:
Ant. Tower
I 3m i
EUT
T |
Q'Tm Turn Table
Ground Plane
Above 1 GHz:

Ant. Tower

EUT I % 1-4m
| FAVATAAVAVAAVATATANA

Ground Plane

Radiated emission tests were performed in the 3 meters chamber test site, using the setup accordance with the
ANSI C63.10-2013. The specification used was the FCC Part 15.209, FCC 15.407, RSS-247, RSS-GEN Limits.
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9.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 30 MHz to 40 GHz. During the radiated emission test, the EMI test receiver

was set with the following configurations measurement method 6.3 in ANSI C63.10.

Frequency Range RBW VBW Duty cycle Melans:tll'leomdent
30-1000 MHz 120 kHz / / QP
1 MHz 3 MHz / PK
Above 1 GHz 1 MHz 10 Hz >98% Ave
1 MHz /T <98% Ave

Note: T is minimum transmission duration

9.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.
All data was recorded in the Quasi-peak detector mode from 30 MHz to 1 GHz and PK and average detector

modes for frequencies above 1 GHz.

According to C63.10, emission shall be computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.

All emissions under the average limit and under the noise floor have not recorded in the report

9.5 Corrected Factor & Margin Calculation
The Correct Factor is calculated by adding the Antenna Factor and Cable Loss, and subtracting the Amplifier

Gain from the Meter Reading. The basic equation is as follows:

Correct Factor = Antenna Factor + Cable Loss — Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable limit.
For example, a margin of -7 dB means the emission is 7 dB below the limit. The equation for margin calculation
is as follows:

Margin = Level — Limit
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9.6 Test Results
Test Mode: Transmitting

(Pre-scan with three orthogonal axis, and worse case as Y axis.)
30MHz-1GHz:

Adapter Mode:
5150~5250 MHz

(Worst case is 802.11ac 40 Mdoe, 5190 MHz)

Horizontal

Vertical

sof Svel Burvin)

Date: 2023-08-21

T T sokevel (0B : ; - R v i
o0 ol
su0f i
50.0 - [
40.04 1 T | | |
.0 3 [ b LM 40,0 ==
9 ) 549 1 .
00 | £ i | W-W
| : o | | ik e
e
200 'ql v l{ M 1 e |
| o | hip | |
U A
LD
10.0 1 |
% N 12 805 1000 -
30 224, a0 2. 806 1000
Fraguency (MHz) Frequency MHE)
Freq. Readi F . i argin Heigl Remar
req. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (4] ™ FT dB/m  dBV/m  dBuv/m B (em] ()
152.152  44.62 -9.82 34,80  43.50 -B.70  1e@ 78 QP
287,307 46,58 -7.33  39.25 46,80 -6.75 109 134 QP am7-J0n @9y 481 ShiSL. 459 985 266 % R
335 8% 42.13  -6.24 35,89 4s.é@ -18.11 1@e 199 QP BRLNE. AR Ghs 39k Wee cToR e 74 ir
i momn TSl T ol Somen rr 479.568  38.82 -2.18  35.92  46.98 -18.88 180 177 QP
81,512 5548 1861 38,08 450 791 108 165 Op 493,950 3B.46 -2.80  36.46  46.28 -9.54 168 128 QP
918.438 34.83  5.38  40.21  46.60 -5.79 109 360 QP 275.680 358 O 347 450 -11.23. 166 78 o
’ ’ ’ : 594.134 36,82 -1.82  35.80  46.88 -18.20 168 173 QP
.
(Worst case is 802.11ac 40 Mdoe, 5230 MHz)
. .
Horizontal Vertical
nLevel (@Buvim) It LY. Y o Leve 8B Dale; 20234028
T 70.0
oy B0
S0 50,0
I
any — 2- % T T T T T any —— 5 T T
i 5 2
| - 4 & g 4 5 |8 ¢
300/ ‘;WMW"‘* =, ! L W"""‘" «..-r‘»mw
I M'J b e htnserd '"'I'JL1 L Lot
14
a0 o A | { 2% i' 'JA(‘ Jw |
| J‘W M
100 10.0
ET) s a8, #12. 808, 1000 =
g n 24, 8. 61 B, 1000
Frequency (MHI} Frequincy (MHz)
Freq. Reading Factor Lewvel  Limit Margin Height Degres Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBul di/m  dBuV/m  dBul/m dB  (em) {*) MHz ABuV de/ma dBuV/m  dBul/m dB  (cm) )
151.5%8 4378 -9.83 33.95 43,59 -3.55 0 lee 276 QR 131.998 48.84 -9.83 30.81  43.58 -12.69 188 213 QP
263,59 4676 7.1 38,55 4608 7.45 1@ 195 QP 431.580 39.24 -3.47 35.77  46.68 -19.23 1€ 241 QP
il e s L o e . B 189.080 35.23 -2.88 34,15  46.80 -11.85 180 317 QP
335.550  41.62 -6.24  35.38  46.60 -10.60 108 180 QP 527610 3519 -1.68  33.51  46.00 -12.4% 188 J17 O
384,050 BB 518 3372 4580 1208 lee 14 QP 576.118 3481 -8.78  34.83  46.80 -11.97 100 75 op
431.580 3808 -3.47 35.51 46.88 -18.40 108 349 QP 623.540 34.33 6.3 34.63 46.08 -11.37 180 78 QP
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5250~5350 MHz

(Worst case is 802.11ac 40 Mdoe, 5270 MHz)

. .
Horizontal Vertical
gt (BuVim) uu.h_e.: ni uﬂ..:r_| poleved B ) “"f“m""ff
T0.0 T
0.0 LRy
" .
50.0) I 5000
= I
400 2 ——1F 400 4
f 3 4 = PO 2 3 5 | Ty
| | Aot 1 [
e | m - MMW d . | MWWM
1 | b, ”L. ‘ i P T
00| - “\L, : | 00 IMJ"'LM S
' vV
100 | 1n
|
30 24 418, £12. o6, 1000
Frouancy (Mg ) 224 CO 805, 1000
Freq. Reading Factear Level Limit  Margin Height Degres Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
Wz  dBuV  dB/m  dBuv/m  d8uv/m & (em) () Wiz dBuv  db/m  dBuv/m  dBuvim 48 (cm) ()
el fTND gaEe A el B ee 6% R 287.367 35.41 -7.33  32.88  46.80 -13.92 180 174 QP
arder 4656 7.3 M3 6608 c66f 10 32 08 431.982 38.30 -3.45  34.85  46.60 -11.15 189 144 QP
335.856 39.61 -6.24  33.38 6.8 -12.62 180 213 QP Whie ARde 543 dsak .if.ee H4.63 dda A1 s
431.982 38.54 -3.45  35.89  46.89 -10.91 1p@ 291 QP S9%b dbas mie S lieee e ug ui e
MpeE W0 2080 BB b8 S1008 S ShE G 575.686 35.25 @79  35.45  46.88 -18.54 e 124 QP
= 3 G . -8.
HEAN  BaE AJT LR e TR e 33 W 524.734 34.34  8.33 3A.67  4A6.8@ -11.33 188 76 QP
.
(Worst case is 802.11ac 40 Mdoe, 5310 MHz)
. .
Horizontal Vertical
" Date: 2023-10.25
wLHI‘ iEBuYm) Date: 20231025 WLNI {4BuVim}
0.0, To.n
00! 60.0
san) S0 !
IT T T T m=r11 | |l "= = |
400/ ¥ 40.0 3
< 6 G
& B it
30.0) ; im*w*' prge) 1 W}AM«AM
i "W} M Jucdit
i |I |
00 \1.,{ )J‘ a0 MW ! |
b 100
UW M 612 B0G. 1000
Frequency MHE) 30 T 2, 406, 1000

Freq. Reading Factor Level Limit Margin Height Degree Remark

MH:  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) ")
191.999 43.72
259.1%0  3B8.85
288.020 4443
335,858 35,25
384.858 3B.81

431.5868 48.18

-9.83 33.8% a3.
-9.42 9.43 46,
7.33 33.10 46
-6.24 33.Mm 48
-5.18 iz.n 46
-3.47 36.71 46

“9.61 180 272 QF
-16.57 180 13 OF
890 180 337 QF
-12,99 188 186 QP
-12.29 188 368 QP
-9.29 180 349 QF

EEEEET

418,
Frequency (MHz)

Freq. Reading Factor  Level Limit Margin Height Degree Remark
Mz dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) )
191.%98  48.45 -9.83 38.62 43.58 -12.88 188 208 QF
431.582 39.68 -3.47 36.21 46.08 -9.79 la@ 253 QF
480,080 35.86 ~2.88 33.78 46.08 -12.22 lee 242 QF
527.610 35.72 -1.68 34.84 46.88 -11.9% 180 Jee QP
576.11@ 34.83 -8.78 34.85 46.080 -11.95 189 135 QF
624.618 34.57 8.34 34.91 46.02 -11.8% la@ 298 QF

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)

Page 31 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

5470~5725 MHz

(Worst case is 802.11ac 80 Mdoe, 5530 MHz)

. .
Horizontal Vertical
B B PR v aptereaBnt - B
100 To.0
s0.0) B0
5ol | L 0.0
{ - I
an| 0. s < :
q 4 5 e i MM
i R oo bl 1 |
o) 30.00 1
| b abbleipons W "J Mt (N *m"‘*“
\ T | fi
0 PLaN | agf 14l I,,"YW“{,‘J\}
7 | Wy
W
10.04 i |ﬂ.DI
) T [y ) [ 806 1000 T 221, e "2 0%, 000
Frequency (MHI} Frequency (MHz)
freg. Reading Facter level  Limit  Margin Helght Degree Remark Freq. Feading Factor  Level Limit  Margin Height Degree Remark
MHz dBuy dije  dBuV/m  dBuV/m dB  {cm) {*) MHz ABuy dB/m  dBuv/m  dBuv/m 4B (em) =)
100050 (4R.86 062 AL 4358 5906 186 78 0p 288278 38.26 -7.32  36.94  46.86 -15.86 108 189 QP
287.387 :7.:1 -7.33 48,18 45,90 -5.82 108 358 QP 431,982 38.76 -3.45 35.31 46.88 -18.69 108 84 QP
330:056. 20,80 624 9358 MG oARA 208 5 O 479.568 38.43 -2.18  36.33 46.68 -09.67 186 146 QP
ﬂ‘jl.gzé 3:.1; -3.45 34.5I? 26.99 -11.33 106 296 Q: 499,958 38.15 -2.88 36.15 46,00 ~9.85 108 53 QP
iy e T Gk ahan i I AR = 575.686 35.46 -0.79 34,67  46.88 -11.33 198 53 QP
" c > i b3 . L. 624,234 35.13 8.33 35.46 46.88 -18.54 18 Be QP
.
(Worst case is 802.11ac 80 Mdoe, 5610 MHz)
. .
Horizontal Vertical
apLeve (YT Date: 2023.40.25 gLyl fiBeyn} Date: 2023-10-25
T o
0.0} 60.0]
500 5.0
0.0 40.04 &
2 5
1 L - 4 ; MM
204 2 W‘ " _LLMLM s y 4 i ‘ Lot
\ | l'l'U i WJI } T
200 + N 1 1 20.0 WLt ilJc\ 1 1
Y j,lﬁm bt
i
10.0 10.04 1
30 224, 12, 806, 1000 i 224, Tl B0, 1000

418, ] 8, 12
Frequency (MHz} Frequency (MHz)

Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MH:  dBuV  dBfm  dBuV/m  dBuV/m dB (cm) {*) MHz  dBuV  dB/m  dBuV/m  dBul/m dB  (cm) )
191.59%@  42.85 -9.83 33.82 43.58 -1@.48 1sa 275 QF 191.95¢ 48.23 -5.83 3@.48 43.5¢ -13.180 led 201 QF
258.198  38.23 9.42 28.81 45.08 17.18 1aa 228 QP 431.588 39.18 3.47 35.63 a6.880 18.37 168 78 QF
2G8.020 48.36 -7.33 33.e3 46.00 -12.97 182 347 Qp ARD_QRO 36.36  -2.68 34_22 46.88 -11.78 184 278 QP
335.55¢ 39.91 -6.24 32.77 46.00 13.23 10a 324 QP 527.618 35.48 -1.68 33.88 46.00 -12.20 168 389 QP
3B4.858  3R.16  -5.18 33.86 46,88 -12.94 188 347 QP 576.118 35.48 -8.78 34.78 46,89 -11.38 180 124 QP
431.580 39.97 -3.47 36.56  46.88 -9.58 188 358 QP 624.618 35.66 @31 36.98 46,89 -19.00 189 74 QP
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5725~5850 MHz

(Worst case is 802.11ac 80 Mdoe, 5775 MHz)

. .
Horizontal Vertical
_ age Dase: 202300 .21
golere! {dEeim) I:Ian_n. JUJJ-I‘B-?\ au.Ltwt!l aBuvim)
T .0
S0 60.0/
s00) L= 500,
1 il 1 I
ano 8| 2 § 4010 :
. A o o
' I ] : ol g | IR LT e
0.0 1 \ i MW 1 KT i el e
200 H "N‘M ;J‘u’ﬂ 1 | o A er k 1
o1
WA
1o 'A‘ 10.0 {
T 24 418 812, 08, 10006 - 30 . 18, #12. 806, 1000
Fraguancy (MHz) Frequeacy (MHZ)
Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
Wiz dBuv  dB/m  dBuV/m  dBuv/m B (=) (%) Wiz dBuv  dB/m  dBuv/m  dBuvim B (am) (%)
192,152  43.18  -9.82 33.36 43.58 -1@8.14  18a &7 oF 431.582 3876 -3.45 35_31 46.88 -18.69 188 146 QF
ﬁﬁiﬁi :;5: 6?2: %3.3{: ::.gg 1332 ig; ME: g:’ 479560 38.08  -2.10 35.98 46.80 -18.18 180 |5 QP
i . 6. 34.83 . . P 499_95 38.57 -2.8@  36.57 4688 -09.43 182 a8 op
:31_982 38.81 3.45 ?5_16 46.08 19.84 188 iga QP 575.686 35.86 -8.79 34.27 46.8@ -11.73 lee 135 QP
99.958 34-29 'i-gf’ :2-“‘3 46.08 -13.91 166 138 QF 589.279 35.83 -8.94  34.89  45.90 -11.11 8@ 293 QP
816.487  33.97 .97 7.94 46.88 -B.86 le@ 336 QF 624.734 34.68 .33 35.81 46.88 -18.99 188 131 QP

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.
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PoE Mode:
5150~5250 MHz

(Worst case is 802.11ac 40 Mdoe, 5190 MHz)

Horizontal

Vertical

Level (dBe!mi Date: 20231004

W L 41

8 12, 408, 1000
Frequency (MHz)

Freq. feading Factor Level  Limit  Margin Height Degree Remark
Mz dBuv  dB/m  dBu¥/m  dBuv/m 48 (cm) ()

79.528 44.67 -14.65  30.92  49.80 -9.95 100 71

95.855  41.48 -13.15 28,33  43.50 -15.17 180 98 QP

174.675 39.89 -18.09 29.8@ 43.56 -13.78 160 179 QP
191.181 45.13 9.91 35.22 43,58 §.28  lead 172 QP
286.717 46.80 -18.55 36.25 43.50 -7.15 169 164 QP
223.723  43.63 -10.25 33.38 46.28 -12.62 160 152 QP

70.0f

Level (9BuVIm)

Date: 2023.10.04

T 418, 512 06 W00
Frequency (MHz)

9.
a5

Freq. feading Factor Level Limit  Margin Height Degree Remark
Mz dBwV  dbjm  dBuM/m  dBuVim 4 (cm) ()
520  44.38 -14.65 29.65 46.88 -18.35 186 86 QP
.55 37.86 13.145 24.71 43.58 -18.79 128 8 oF

286,
643,
729
864

M7 3772 -10.55 2r.17 43.5¢ -16.33 188 277 QP
654 29.51 8.79 38.3¢ 45.88 -15.78 180 278 oF

899 219.19 2.22 31.41 46.88 -14.5% 188 iag QF
.B64 29.45 4.43 33.88 46.88 -12.12 108 84 OF

(Worst case is 802.11ac 40 Mdoe, 5230 MHz)

Horizontal

Vertical

Lewed {dBuVim} Date: 2023-10-25

o,
7o
800
500 . .
an

00 \WMM "‘ |

zwlw"'**"'“w

30 24 48, f1
Frequency (MHz}

Freq. Reading Factor  Level Limit  Margin Helght Degree Remark

MHz déuy  dB/m  dBuV/m  dBuV/m dB (cm) )

191.998 43.68 -9.83  33.77 4358 -9.73 188 331 QP
258.198 38.99 -9.42  29.57  46.8@ -16.43 188 208 QF
288.920 48.67 -7.33  33.34  46.80 -12.66 180 353 QP
335.558 40.37 -6.24 34.13  46.8@ -11.87 188 342 QP
384 _pSa 3811 -5._18 33.61 46 @2 -12.99 188 2 op
431.588 48.24 -3.47 36.77 a6.00 -9.23 188 s QP

S0 0

40.0]

10.04

Leved {dBuVim)

Date: 2023-40.25

I

W-Wﬁ M ol L iyl

Freq. Reading Factor Level  Limit

50 a4 41 612 B, 1000
Fraguency (MHI)

Margin Height Degree Remark

191
431.
488
527.
576.
G24.

MHz dBuy dB/m  dBuV/m  dBuV/m B (cm) (%)

a8 41.81 -0_83 3118 43 .58 -12.32 lae 286 QF
588 39.57 ~3.47 36.18 46.80 -9.98 lee 256 QP
ase 36.48 -2.88 34.32 456.88 -11.68 1a8a 245 QP
618 35.21 -1.68 33.54 46.88 -12.46 188 385 QP
118 34.94 -8.78 34,16  456.90 -11.84 1480 82 Qp
618 34.52 8.34 34.856 46 .08 -11.14 188 241 QP
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5250~5350 MHz

(Worst case is 802.11ac 40 Mdoe, 5270 MHz)

Horizontal

Vertical

Date: #023-10-04
oLl (dBsVim)

0.

B0

418, 808. 1000

3 2,
Frequency (MHz)

Freq. Reading Factor  Lewel Limit Margin Height Degree Remark

MHz  dBuV  dB/m  dBuV/m  dBuv/m 48 (cm)  (°)

79_520 44 66 -14_85 ig.e1 48_i@a -0_99 a0 B0 OPF
95.855 41.72 -13.15 2B.57 43.58 -14.93 lee 78 QF
174 675 41.27 -19.89 31.1B 43.58 -12.32 1a8a 171 QP

191.181 44.93 -9.91 35,82 43.58 -B.48 laa 171 QF
206.717  46.94 -18.55 36.39 43.5¢ -7.11 189 167 QF
223.223 43.85 -10.25 33.60 45.00 -12.48 184 156 QP

gLt (dBuim)

i
800
560
400
o) 1

Ed

E
=
=1

Date:; 20231004

E
+ ’ ,WMW

E

Freq. Reading

el 806, 1000

418 12
Frequency (M)

Factor  Lewel Limit Margin Height Degree Remark

MHz dBuy

79.528  44:17
95.855 37.68
286.717  36.61
223,223 35.87
B635.B88  38.11
T74.735 29.94

difm  dBuV/m  dBul/m
-14_65 29_52
-13.15 24.53
-10._55 2686
-10.25 24.82

869 36.88

.04 32.98

48.08 -18.48 168 Moop
43.58 -18.97 188 344 QP
43,58 -17.44 168 208 o
46.88 -21.18 188 82 QP
46.88 -15.18 188 125 QF
46.88 -13.82 l8e 196 QP

(Worst case is 802.11ac 40 Mdoe, 5310 MHz)

Horizontal

Vertical

gLerstduvim) Dnim L4025

8.0

50.0f I

anp —— )

wl . LM‘“‘ i
i i1 ,;.}MWWW o i

418 612, 73 10410
Frequency [MHI}

Freq. Reading Factor Level Limit  Margin Height Degree flemark

MHz diuy dB/m  dBuvim  dBuv/m dB  (em) ")

191,998 43,94 -9.83 34.11
568,199 38.97 -9.42 29.55
26868.028 48,13 -7.33 32.8@
335.559 39.13 -6.24 32.89
324 858 38.18 -5.18 33.88
431,588 39.81 -3.47 36.34

43.58 -9.39 108 264 QP
46.88 -16.45 108 193 QP
46.68 -13.28 108 338 QP
46,80 -13.11 iee 353 Qr
45.88 -13.88 1e8 356 QP
46.80 -9.66 1e8 338 QF

galivel MEnp)

Dt 2023-10-25

0

I ;"I ‘\- :
f ypw

- bbb
bt

200
100

i) 224, 8, 2 206, 1000

Frequency (MHz}
Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dbuV  dBfm  dBuW/m  dBuV/m df  (cm) et

191.998  41.15 -9.83 31.32  43.5 -12.18 184 222 QP
431.589 239.75 -3.47 36,28 46,00 -9.72 18 249 QP
450.088 36.73 -2.88 34,65  46.80 -11.35 1@ iz6 QP
527.616 35.26 -1.68 33.58 45,88 -12.42 108 e QP
576.118 34.88 -9.78  34.16  46.80 -11.99 18 145 QP
624.618 35.62 9.3 35.96  45.80 -18.84 18R 237 QP
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5470~5725 MHz

(Worst case is 802.11ac 80 Mdoe, 5530 MHz)

Horizontal

Vertical

Date: 20231004

Tm 224, 218,

12, ROA. 1000

3 3
Frequency (MHT}

Freq. Reading Factor Leval Limit Margin Height Degres Remark
MHz  dBuV  dB/m dBuV/m  dBuV/m 46 (cm) (")
75.520 44.54 -14.865 29.389 42,98 -18.11 188 BY oF
174,675 39.9¢ -10.89 29.81 43.58 -13.69 188 174 o
121.181 45.26 -9.91 35.35 43.58 -8.15 1ed 171 QP
198.949 48.62 -8.89 31.73 43.58 -11.77 188 171 QP
206.717 47.85 -18.55 36.5@ 43,58 -7.00 leg 160 QF
223.223 43,82 -10.25% 33.57 46.08 12.43 1e8 168 OQF

Date: 2023-10.04

wLUﬂlm\"l‘"‘
00
60.0!
500
400 ——
50

30.0f t
200/ "‘
1004 i

30 224, 418 812 06, 1000

Frequency (MHZ)

Freq. Reading Factor Level Limit Margin Height Degree Remark

MHz dBul difm  dBuV/m  dBuV/m dB  {cm) £
79.528 44,28 -14.6% 29.63 48.08 -10.37 la@ B4 QP
286.717 36.85 -18.55 26.3@ 43,56 -17.20 laa 259 QF
223.223 35.17 -18.25% 24,92 46.08 -21.88 188 27 QP
699.978 29.91 1.55 31.46 46.88 -14.54 laa 227 QP
921.351 29.27 5.51 34,78 46.00 -11.22 la@ 267 QP
937 .858 i8.89 [ ¥ 35.31 46.98 -18.569 1aa 96 QP

(Worst case is 802.11ac 80 Mdoe, 5610 MHz)

Horizontal

Vertical

gLt (aBuvim}

Date: 2023.10.2%

70.0|

Hl“wdij

L’lfi s LMeW hosap 4
|
|

FLL
100
0 i 418, i HOG, 1000
Frequency (MHZ}
Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuY dB/m  dBuMym  dBuV/m df  {em) °)
151.958 42,73 -5.83 32,909 43.50 -10.60 loe a51 QP
2@6.548  39.48 18.53 28.95 43.58 14.55 1088 86 QP
2BE.@28  48.74 -7.33 33.41 46.98 -12.59 18@ 44 QP
335.558  3B.41 -6.24 3217 46.88 -13.83 1o 194 QP
384 858 37.54 -5.18 32.44 4688 -13.56 188 357 QP
431.588 39.63 -3.47 36.16 45.88 -9.84 188 344 QP

Data: 2023-10-2%

wLEM[NEN'II“
T
oo
50.0)
ann

1

300

"W
200 ik,
100

£l Frin 418, (3FA BOG, 000

Freguency (MHz)

Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuv dB/m  dBuM/m  dBuV/m dB  (cm) )
191.9%8 48.327 -9.83 3p.4a 43.58 -13.86 199 218 QP
431,588 39.40 -3.47 35,93 46,88 -18.87 180 45 QP
480.888 36.87 -2.88 34,79 46.88 -11.21 189 37 Qp
527.618 35.84 -1.68 33.36  46.88 -12.64 18@ 222 QP
576.118  35.2% -0.78  34.51  45.80 -11.45 169 215 QP
624.6186  35.15% a.34 35.49 46.08 -18.51 188 3 Qp

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

5725~5850 MHz

(Worst case is 802.11ac 80 Mdoe, 5775 MHz)

Horizontal

Vertical

L

8.0

Lewul (dBuVim|

Date: 2023.10.04

L

1000

Margin Height Degree Remark

E 418, 612,
Frequency {MHI)
Freq. Reading Factor Lewvel  Limit

MHz  dBuV  dB/m  dBuV/m  dBuV/m dB
79.528 44.63 -14.65  29.98  4p.00 -18.82
174,675 48.321 -le.ps 38.12 43.58 -13.38
191.181 45.12 -9.91 35.21 4358 -B.29
198,645 48,87 -E.89  31.18  43.58 -12.32
296,717 46.78 -18.55 36.15 43.5@ -1.35
223.233  43.15 -16.25  32.99  45.09 -13.19

{em)

108
186
18e
18
l1ee
188

%)

86
176
168
153
112
172

0P
op
op
o
0P
oP

pplLevel (dBuim) Dt 202311004
T0.0
0.0
S0.0¢ |
[
¢i5 8 v
T T
30 224, a8, 612, BO4. 1000
Fragquescy (MHz]
Freq. Reading Factor Leval Limit  Margin Height Degree Remark
Mz dBuv  dBfm  dBuv/m  dBuv/m de (cm) (%)
72.520 44,49 -14.65 29.84 49,80 -18.16 169 288 QP
86.717 37.38 -18.55 26.83 43,580 -16.67 1ea 263 QP
223.223 36.49 -18.25 26.24 46.89 -19.76 188 276 QP
795.125 3e.71 3.46 34.17 46.80 -11.83 lee 119 QF
B17.458 29.84 3.99 33.83 46.80 -12.17 lee 139 QP
B61.151 38.25 4.44 34.69 46,88 -11.31 109 236 QP

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

Band-Edge
(Worst case is 802.11ac 80 Mdoe)

5210MHz

. .
Horizontal Vertical
g Level (4BsVIm) Daia; 2023.09.21 JpLevel [@Buvm) Date: 20730021
1024 4 . — |
NS R s PR W PV
ars 1 | 78 | |I
[ | | !
1
7 - er e
i pa At e 5
585 MHTIP'“"“"“ [ sa Pl
- e T ’
419 430
293 23
145 144 ‘
050 090, 130, a1, s210. 5250 5050 5000, 5130, sro, 5210, 5250
Froquincy (MHa) Frequency (MHz)
5290MHz
. .
Horizontal Vertical
D 2023-09-21 , Date: 2023 08 21
el (4BuVin) e qypLovel (0B}
1024 2 1024 2 —
,-"\_-"‘-.J""-."“-,/\?‘v/\'“w“v"_-"-, I_,-'\__ /\'-"'V"-‘/\ Wiy *.\AI
urHj / | || 678 | |
| | {
l | \
| | L
711 \ 731 . 3
i A | 1.3
AR, . B P g WS A
585 "“"j""“‘k. 585 i‘)“'r X
I ‘u‘mwwhm»\wwa \'WMW*.
419 439
23 203
14.6 146
. 502, L T, s . 5250 5292 5334 4376 18 5460
Frequency (MHz) Frequency (MHE)
5530MHz
. .
Horizontal Vertical
Level (dBayim) Data; 20230021 . Lovel {1Buvim) Dats: 2023-09.21
M7= - - —
1024 , 1024 * 4 N
LTINS N T T T A, I.“'“'«f R o e W 'H/\I
iz { I'. 78 Il: |
| \ | \
A —— = i = i A o
- ] ’,’T_{.Tr |,
505 PRVl CL. i e M
419 439
3 6.5
145 145
400 434 5458, 0. 5536, 5570 5400 5434, 5468, 5502, 5536, 8570
Frequency (MHz) Frequency (MH2)

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

5610MHz

Horizontal Vertical
qypLevel (dBuvim} Date: 20232021 <+ Lovel [dBuVim) Date: 2023.00.21
1024 4 1024 .=
A A I"‘,"\.r‘vl"e;-.—‘"»" Y
78] { | 7.8 | 1 |
Y ———— ll l 724 .'! ll\
| I ol J==t 1 ¥ ] BT L
[,, M,.\ﬂ T, *,n.,)..mf"' @i
585 M‘x \-L 585 h\.
i i Mapabadences P—— o i
419 | 419
3 203
145 145
3400 S4T. 3552 Frocieenicy llD T4 760 5400 5478 sm.Fm“m mns&?& 5704 5780
5775MHz
Horizontal Vertical
yayLevel i0BuVn) Thle, NN 21 4715Vl BsVm) Dt 31723.08.21
.l
1.4 M. o
= ,- lr\r\ax-\.-j,f‘.«"uv. aa
'z | | *
0.4 | || ' 78.4 “
J \ | N
| T 3 4 | & |1 :
835 E';\"« 1 X [~ L v PP o
9
a7 MMM | a8 Mot ey Abgrss gt
e 318
158 159 ‘
§ =D sEAz. 57 2. 5622, ]

54, 58
Frequency {MHz}

5808 5970

5640

B754, 5828,
Frequency (MHz)

5808, 5470

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

(Worst case is 802.11ac 80 Mdoe, 5530MHz)
1GHz-18GHz:

. .
Horizontal Vertical
Dale: 20231107
JppLEvel 4RI Dats: 20231107 1og-tvel i) = 12 = = = E= B e ddal
a1 a5
50 o ot s — st 750 L= - — - _— o | N—
ML T i U U ] ] L1 1]
625 1 | | 14 625 | | ki | |
R | E
5 : 2 Abann Y i | g
500 IR 1 ET -
e o ™
s st gihan 4 “’#@.wa“'
1 !
ars| A s
! «,M
e e
28.0) 25.00
125 125
“1000 4400, a0, 1200, 14500, 1000 T 400, 7800, 200, 14000, 25000
Fraquency {Wiz) Frequency (MHz)
18GHz-40GHz:
. .
Horizontal Vertical
JopLevelBuvimy Dato: 2023107 JopLevel BV o b coiead
ars LE |
' LIT L. . | IR ] M i T [
7501 a 750 | s
| r 625 !
628 - ;' & ; L b
. ey Wl‘ PhaUe el by , Mf\wpwth‘. S A
P e e sl e o et A
ars| 7.5
250 250,
125 125
Y2000 400, 00, 31200, 35500, “tao00 22410, 26800, 31200 35600 40000
2 B S Ao Frequency (MHZ]
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHr  dBuv  dB/m  dBuV/m  dBub/m 4B (cm) ) Mz dBu¥  dB/m  dBuv/m  dBuVim dB (cm)  (°)
22170.@06 39.88 1.78  41.59  63.58 -22.B8 158 356 Average 22120.0080  39.81 1.76  41.51  63.50 -21.99 158 47 Average
22170.006 56.75 1.78  52.45  §3.58 -31.85 158 356 Peak 27126.800 50.84 1.7  52.54  B3.58 -38.95 158 47 Peak
39880 8%¢ 32.BA  15.74 5462 63.80 -8.88 150 93 Average 39911.918  38.83 16.86 54.89 63.58 -8.61 158 224  Average
39885 896 55.87 15.74 71.61 3.5 -11.89 158 93 Peak 39911.918  55.62 15.86 71.68 a83.58 -11.82 158 224 Peak

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

Above 1GHz:

5150-5250MHz

802.11a Mode:

5180 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m d8  (cm) ) MHz dBuv dBuV/m  dBuV/m dB  (cm) °)
5149.9686 45.23 -4.34 40.89 54.080 -13.11 220 344 Average 5149.500 45.11 40.77 54.00 -13.23 154 343 Average
5149.906 63.66 -4.34 59.32 74.08 -14.68 220 344 Peak 5149.500 62.35 58.81 74.08 -15.99 154 343 Peak
5180.608 100.25 -4.47 95.78 220 344 Average 5180.800 100.37 95.90 154 343 Average
5180.000 110.60 -4.47 106.13 220 344 Peak 5186.000 118.77 106.38 154 343 Peak
Freq. Reading Factar Leval Limit Margin Height Degres Remardc Freq. Reading Level Limit Margin Height Degree Remark
MHz dBuy dBfm  dBuV/m  dBuV/m dB  {cm) (*) MHz ABey dBuV/m  dBul/m (em) ")
18360.000 43.72 49.26 6E.28 -18.94 114 14 Peak 18368 . 000 41.1% 5.5 45.73 68.20 143 271 Peak
15540.000  30.37 .81 5468 -15.19 156 268 Avarage eineee S9aE Be pt hagies B 54 Average
15540.000  £2.36 50.98 74,68 -23.18 156 260 Peak 15548000 41.21 8.5 29.75  74.00 151 54 Peak
5200 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Level Limit Margin Height Degree Remark
MHz  dBuwV  dB/m  dBuV/m  dBuV/m B (ecm) (%) MHz  dBuv dBuv/m  dBuV/m B (cm)  (°)
5200.000 101.25 -4.57 96.68 225 341 Average 5200.000 101.23 96.66 166 345 Average
52068.800 111.25 -4.57 106.68 225 341 Peak 5200.000 111.47 106.90 166 345 Peak
Freg. Readinmg Ffactor Level Limit Margin Height Degree Remark Freq. Reading Level Limit Margin Height Degree Remark
MHz dBuV dB/m dBulv/m dBuV/m dB  (cm) {*) MHz dBuv dBuV/m dBuV/m {cm) ()
18400 088 43 .06 5.83 4889 68.28 -19.31 119 145 Peak 16406.608  41.75 47.58 68,28 142 42 Peak
15608 . 000 31.89 8.45 48.34 54.88 -13.66 153 235 Average 15609 . 6o 31.92 a4e.37 54,80 158 195 Average
15608 . 000 43.46 8.45 51.91 74,08 -22.89 153 235 Peak 15606 . poo 4397 51.42 74 88 158 195 Peak
5240 MHz
Horizontal Vertical
Freq. Reading Factor  Level Limit  Margin Height Depres Remark Freg. Reading Level Limit  Margin Height Degres Remirk
Mz diul difm  dBuv/m  dBul/m di  {em) (&0 ] MHz dBuy dBuV/m  dBuV/m dB8  (em) (")
5240 888 181.51  -4.51 97,08 237 336 Average 5248.8088 101.77 97.96 154 334 Aversge
5240 808 111.238 4._51 186.77 237 3136 Peak 5348 _ 0008 112.08 187.55 154 344 Peak
5459589 43.89 -5.18 37.91 54.80 -16.89 237 136 Average 5377.507  43.43 38.59 54.00 154 344  Average
5459.589 56.6%9 -5.18 51.51 74.0@ -22.49 237 336 Peak 5377.587 56,81 §1.97 7486 154 384 Peak
Freq. Reading Facter Lewvel Limit Margin Height Degree Ramark Freq. Reading Level Limit Margin Height Degree Remark
MHz ~ dBuY  dB/m  dBuV/m  dBuV/m dB  (cm) (") MHz dBuy diuvfm  diuV/m (cm) )
18488, 608 43 .49 5.86 49,35 68.28 -18.85 114 2 Peak 18488 _paa 41.84 a7 . 7@ 6B.20 146 258 Peak
15720 .220 32.13 9.38 41.43 54.0@ 12.57 154 277 Average 1572@.089 32.16 41.46 54.0@ 151 7@ Average
15720 000 42.8% 9.38 52.19 74.0@ -21.81 154 277 Peak 1572@.008 43.94 53.24 74.08 151 7@ Peak

Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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No.: RXZ230919076RF03

802.11ac VHT20 Mode:

5180 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Facter Level Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBuv/m  dBuV/m dB  (cm)  (°) MHz  dBuV  dB/m dBuV/m  dBuV/m dB (em) (%}
5148.899 46.31 -4.34 41.97 54.88 -12.83 219 347 Average 5148. 899 4k .83 -4.34 41.69 s4.88 -12.31 156 343 Average
5148.899 64.39 -4.34  68.85  74.80 -13.95 219 347 Peak 5148 899 6£3.99 -4.34 5085 74,88 -14.35 155 343 Peak
5189.900 100.23 -4.47  95.76 213 347 Average 5180.900 100.62 -4.47  96.15 156 343 Average
5180.000 110.37 -4.47 185.90 219 347 Peak S1B6.866  118.63  -2.47  186.16 156 343 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Lewvel Limit  Margin Height Degree Remark
MHz dBuv de/m  dBuv/m  d8uv/m di  (cm) £ MHz dBuv dB/m  dBuV/m  dBuVim ¢B  (cm) (°)
193608888 42 51 5.54 48,85 6E.28 -20.15 117 33 Peak 18366.800 48,81  5.54  46.35 68.28 -21.85 143 358 Pesk
15548.800 38.23  E.54  38.77  54.86 -15.23 152 118 Average 15548.908 38.24  8.54 38,78  54.89 -15.37 157 @ Average
15546888 41.87 8.54 49.61  74.8@ -24.39 152 118 Peak 15548.800 42.60 8.54  51.14  74.98 -22.86 157 8 Peak
5200 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m d8  (cm) ) MHz dBuv dB/m  dBuv/m  dBuV/m d8  (cm) °)
5200.000 101.26 -4.57  96.69 232 339 Average 5200.800 101.33 -4.57  95.76 168 345 Average
5200.000 111.38 -4.57 106.73 232 339 Peak 5200.000 111.15 -4.57  186.58 168 345 Peak
Freq. Reading Factor Leyal Limit Margin Height Degras Remark Freq. Reading Factor Leval Limit Margin Helght Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m 4B (em)  (°) MHz  dBuV  dB/m  dBuV/m  dBuV/m a8 (cm) (%)
18400.900 44.40  5.83  50.23  66.20 -17.97 119 B Peak 18460 808 41.83 583 4766 G828 -28.54 146 317 Peak
15688.908 31.74  B.45  4B.13  54.88 -13.81 152 151 Average 15600.800 31.69 8.45 48.14  54.00 -13.86 158 76 Average
15600.500 44.85  8.45 52,58  74.08 -21.50 152 151 Pesk 15660.668 44,21  B.45  52.66  74.80 -21.34 158 76 Peak
5240 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV  dB/m  dBuV/m  dBuV/m dB (cm) ) MHz dBuV  dB/m  dBuV/m  dBuV/m d8  (cm) °)
5240.000 101.49 -4.51 96.98 231 344 Average 5240.000 101.89 -4.51 97.38 147 343 Average
5240.800 111.43 -4.51 186.92 231 344 Peak 5240.000 112.03 -4.51 187.52 147 343 Peak
5443.583 43.75  -5.17 38.58 54.80 -15.42 231 344  Average 5353.293 44.01 -4.71 39.30 54.00 -14.70 147 343 Average
5443.583 57.82 -5.17  51.85  74.88 -22.15 231 344 Peak 5353.293 56.44 -4.71  51.73  74.80 -22.27 147 343 Peak
Freg. Reading Factor Lewvel Limit  Margin Height Degree Remark Freq. Reading Factor Lewel Limit Margin Height Degree Remark
Mz dBuV dB/m dBul/m dOuV/m CLE 0 N 5 Mz~ dBuV  dB/m  dBuV/m  dbuV/m 4 (cm) (%)
1948€.808 44.11  5.86  49.97  68.20 -18.23 144 11 Peak 10480.000 42.80  S.86  48.66  68.20 -19.54 141 358 Peak
15728.88@ 31.5@ 9.38 41.28 54.88 -12.88 155 96 Average 15728 880 32.13 9.38 41.43 54.80 -12.57 156 273 Average
15720.888 43.69  9.38  52.95  74.80 -21.81 155 96 Peak 15720.000 44.78 9.33 S4.08 74.00 -19.92 155 273 Peak
Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.
The other spurious emission which is 20dB to the limit or in noise floor was not recorded.
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 42 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT40 Mode:

5190 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz ~ dBuY  dB/m dBuV/m  dBuV/m dB (cm) (°) MHz  dBuv  dB/m  dBuV/m  dBuV/m d8  (em) *)
5149.299 57.15 -4.34  52.81  54.08 -1.19 230 348 Average 5149.099 55.85 -4.34  56.71  54.8@0 -3.29 169 342 Average
5149.299 75.86 -4.34  70.72 74.00 -3.28 230 346 Peak 5149.099  71.86 -4.34  67.52 74.80  -6.48 169 342 Peak
5190.000 97.51 -4.52  92.99 230 340 Average 5190.000 96.83 -4.52  92.31 169 342 Average
5190.608 107.41 -4.52 102.89 230 340 Peak 5190.600 106.66 -4.52 162.08 169 342 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Aeading Factar Level Limit Margin Height Degree Remark

MHz dBuV dB/m  dBul/m  dBuV/m dB  (em) €2 MHz dBuy dB/m  dBuV/m  dBuM/m dB  (cm) £%) )
18380.000  42.26 5.69  47.95 68.20 -20.25 113 275 Peak 18380 @88 4266 5.69 4835 68.28 -19.85 154 357 Peak
15578.008  31.19 §.49 39. 68 54.08 -14.32 155 2 Average 15570, 888 1.24 8.49 39.73 54.80 -14.27 152 337 Average
15570.900  42.5¢  8.49 58.99 74,090 -23.81 155 2 Peak 15570.008 41.76  8.49 58.25 74.08 -23.75 152 337 Peak

5230 MHz
Horizontal Vertical
Freg. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuvV dB/m  dBuV/m  dBuV/m dB  (cm) (°)
5230.000 98.24 -4.52 93.72 238 341 Average 5230.000 98.14 -4.52 93.62 147 344 Average
5230.880 107.45 -4.52 102.93 230 341 Peak 5230.000 108.11 -4.52 103.59 147 344 Peak
5363.554 44.47  -4.76 39.71 54.80 -14.29 230 341 Average 5364.785 44.22  -4.77 39.45 54.80 -14.55 147 344  Average
5363.554 56.47 -4.76 51.71 74.00 -22.29 230 341 Peak 5364.785 56.77 -4.77 52.00 74.00 -22.00 147 344 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Facter Level Limit Margin Height Degree Remark
” ; 7 | ( a SR —

MHz dBuV di/m dBuv/m  dBuv/m df  {cm) ") Tz ET db/m dEUV/m  dBuv/m 48 (cm) )
18450560 ‘:2'1’;’ 586 :‘3'57 52.2& ';3'18 el }:; Esa" 18460.686 41.68  5.86  47.54  68.20 -20.66 157 253 Peak
13690-H60. ALHI. 3i06 2.2 2E6 SREEs  d5h 2 METHES 15698.686 31.98  9.86  40.36  54.88 -13.84 154 356 Average
15699.080 44,33 9.86 53.39 74,08 -20.61 152 277 Peak 15690.600 43.44 506 52.56 74.08 -21.58 154 356 Peak

5210 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) () MHz By dii/m  dBuV/m  dBudm B (em) {*)
5143.293 57.14 -4.34  52.80 54.00 -1.20 239 337 Average $143.293 56.85 -4.34 51.71 54,00 -2.29 168 344 Average
5143.293  71.56 -4.34 67.22 74.08  -6.78 239 337 Peak 5143.293  B9.71  -4.34 B5.37 488 -E.B3 188 344 Prak
5210.00@ 95.77  -4.55 91.22 239 337 Average 5718.G0@ 95.45 -4.55  98.91 168 344 Average
5210.000 104.44  -4.55 99.89 239 337 Peak 5210.008 164 17 -4.55  99.62 168 344 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark

MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (=) MHz diuV dB/m  dBul/m  dBul/m B (em) )

16426.6008 41.49 5.584 47.33 6.2 -28.87 158 168 Peak 1B426. 008  41.39 5.88 47.23 BB.28  -20.97 152 265 Peak
15638.808 31,39  8.55 48.84  54.00¢ -13.96 152 150 Average 15638.908 31.20  8.65 54,00 -14.15 155 136 Average
15638.808 42.99  B.65  51.64  74.00 -22.36 152 158 Peak 15638.008  43.15 8.65 74.88 -32.28 155 136 Peak

Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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5250-5350MHz

802.11a Mode:

5260 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m 8 (cm) (%) MHz  dBuV  dB/m  dBuV/m  dBuV/m B (cm) (%)
5140.701 42.98 -4.34  38.64  54.00 -15.36 244 339 Average 5052.462 42.90 -4.82  38.68  54.00 -15.92 163 345 Average
5140.781 56.48 -4.34 52.14 74.00 -21.86 244 339 Peak 5052.462 57.12 -4.82 52.3@ 74.008 -21.7@ 163 345 Peak
5260.000 102.20 -4.50  97.70 244 339 Average 5260.000 102.88 -4.50  98.38 163 345 Average
5260.600 112.15 -4.58 187.65 244 339 Peak 5260.000 112.79 -4.50 108.29 163 345 Peak
Freq. Reading Factor  Level it Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark

MHZ dBuv di/m  dBuV/m  dBuv/m dB  (em) (*) MHz dBul di/m  dBuV/m  dBuV/m 4B (em)  {°)
e e S AR BRI SIRIR 1R f Padk 10520.008 41.60 5.9  47.52  68.20 -18.68 138 229 Peak
15780.800 32,59  9.77  42.36  54.80 -11.64 155 15 Average 15780.060 32.48 9.77  42.25  54.89 -11.75 154 179 Average
15780.000 43.86 9.7 53.63  74.80 -20.37 155 15 Peak 15780.068 44.33  9.77  54.18  74.08 -19.99 154 179 Peak

5300 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Facter Level Limit Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) () MHz dBul dBfm  dBuV/m  dBuV/m d8  {cm) {*)
5300.000 101.98 -4.52  97.46 224 341 Average S306.886 103.27  -4.50  98.75 162 342 Average
s3ee.eee 112.17 -4.52 167.65 224 341 Peak 530,008 113.22 4.52 188.70 162 342 Peak
Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Lewvel Limit Margin Height Degree Remark
e —

Wiz dBuY  dB/m  dBv/m  dBav/m B ) ) MHz  dBuV  dB/m  dBuM/m  dBuV/m dB (cm) ()
18660.600  32.99  6.15  39.14  54.88 -14.86 128 8 Average Tooore et ely WRr SLAR i A 9% fuerdes
18500.800 43.88  6.15  40.95  GB.28 -18.35 128 8 Peak ISeo e st e ialenl Gawe i aie n"“
15000.000 31.23  9.98  41.13  54.8@ -12.87 156 344 Average ];:m'ma Spe R ;4'% Yo ‘:; ;?:’ ?"‘a;age
159P0.800 43.30  9.98  53.2@  74.8@ -28.80 156 344 Peak : : g 5 y : 2

5320 MHz
Horizontal Vertical
Freq. Reading Facter Level Limit Margin Height Degres Remark Freq. Reading Factor Level Limit  Margin Height Degres Remark
MHz dBuy dB/m  dBuV/m  dBuV/m dB  (cm) (=} HHz dBuv defm  dBuV/m  dBuV/m d8 (em) (2]
5320.009 101.31 -4.59  96.72 230 347 Average 5320.880 182.88  -4.59  98.39 179 3aa
S376.86868 111.29 -4.5%9 186.7/8 238 347 Peak S320. 088 112_88 4. 59 ipa. 29 179 345
£351.432 45.81 -4.69  40.32 54,00 -13.68 230 247 Average 5352.112  44.94 -4.69  40.25  54.80 -13.75 179 346 Average
5351.432  59.95 -4.69  55.26  74.80 -18.74 230 347 Peak 5352.112  61.82 -4.69  S6.33  74.88 -10.87 179 346 Prak
Freqg. Reading Factor Level Limit  Margin Height Degree Remark . L. . .
Freq. Reading Factor Level Limit Margin Height Degrees Remark
MH2 dBul di/m  dBuV/m  dBu\V/m dB  (em) (®) e
MHz  dBuN  dB/m  dBuV/m  dAuV/m a8 (cm)  (°)
19646.00€ 31.62  6.16  37.72  34.60 -16.28 134 @ Average i g .
19640.906  43.17  6.1¢  49.27  74.60 -24.73 134 @ Peak 16040008 3121 &I &Ah  HLEe CMaE 193 386, Avetage
15956 BEA 38,75 18.13  4D.88  54.88 -13.12 155 37 | Bveriih 10500.000 43.35  6.10  49.46  74.00 2454 13 360 Pesk
15966.800 42.89 16.13 53,82  74.60 -20.98 155 37 Peak 15960000  20.88 1813 KA1 SaeR 1299 1% 36, fverage
15966.000 42.12 16.13  52.25 7488 -21.75 1% 36 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT20 Mode:

5260 MHz

. .
Horizontal Vertical
Freg. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz dBuv di/m  dBuV/m  dBuV/m db  (cm) {°)
5146.446 43.41 -4.33  39.88  54.80 -14.92 256 338 Average 5184.995 43.28 -4.30  38.81  54.80 -15.19 163 344 Average
5146.446 55.88 -4.33  51.55  74.80 -22.45 256 338 Peak 5184.995  56.77  -4.39  52.38  74.68 -21.62 163 344 Peak
5260.000 102.00 -4.50 97.50 256 338 Average S5269.660 192.49 -4.%@ 97.99 163 344 Average
5260.008 112.13 -4.56  187.63 256 338 Peak S76E. 888 112.94  -4.%8 185.24 163 28 Peak
Freg. Reading Factor Level Limit Margin Height Degree Remark . . R .
Freq. Reading Factor Leval Limit Margin Height Degres Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m a8 (em) (%) n s W
MHz dBuV dB/m  dBuV/m  dBuV/m dé  (om) ()
19520.888 44,15 5,92  58.87  68.28 -18.13 115 & Peak g . 5 ; 5
15780860 32.51  9.77 472,28 54,88 -11.72 150 69 Averags :??;g-x ‘1‘2‘-:; ;3: :;';A fi-;g ;i‘:; i;? 1:;‘ :a“
15780.060 44.04  9.77 53.81 74.88 -20.19 158 89 Peak il e : g L = i
15788008  44.27 9.77 54,84 74.08 -19.96 151 142 Peak
5300 MHz
Horizontal Vertical
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuvV/m d8  (em) ) MHz dBuy didfm  dBuVim  dBuVim did {cm) {a
5300.008 102.88 -4.52 97.56 275 344 Average 5300.000 182.98 -4.52 98.46 167 347  Average
5300.0600 112.06 -4.52 107.54 275 344 Peak Sied.0ed 113.18 =4.52 188,66 16/ 347 Peak
Erien, Heading ‘focton fewel — Lumt  RergsnoMerpht Degries Repnrk Freq. Reading Factor Level Limit Margin Height Degree Remark
= =T T 0
Wiz dBu¥  dB/m  dBuM/m  dBulfm dB (em) (%) MHz  dBuv  dB/m  dBuV/m  dBuv/m 4B (em) (%)
16500000 3124 615 3243 548 1631 16 2. Ayerage 18609.000  31.89 6.15 37.24 54.88 -16.76 143 262 Average
10600,000 42.62  B.15  48.77  68.20 -13.43 115 2 Peak Z
i 16600.800  42.41 6.15  48.56  68.28 -19.54 143 262 Peak
15999.88 31.26 9.98  41.16  S4.688 -12.84 151 157 Average 5 55 A
ks 395F 9 ey Side ties inL i via 15990.900 31.48  9.99  41.38 54,88 -12.78 157 52 Average
. > ? : £ L 150p0.@0@ 43,29 9.98 53,19 74.88 -28.81 157 52 Peak
5320 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (<)
5328.800 101.52 -4.59  96.93 277 346 Average 5320.000 102.44 -4.59  97.85 168 343 Average
5320.000 111.98 -4.59  107.39 277 346 Peak 5328.600 112.47  -4.59  107.88 160 343 Peak
S351.602 44.64  -4.69  39.95  54.80 -14.85 277 346 Average 5351.091 45.81 -4.69  41.12  54.00 -12.88 1680 343 Average
5351.682 63.34 -4.69 58.65 74.00 -15.35 277 346 Peak 5351.891  66.43  -4.69 61.74 74.08 -12.26 160 343 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MH2 dBulY di/m  dBuV/m  dBuV/m di (em) [CD) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) "}
18646.906 31.55  £6.18  37.65  54.68 -16.35 118 7 Y oty 10648.988 31.55  6.18  37.65  54.8@ -16.35 145 248 Average
10640.600 43.17 6.18  49.27 7860 -24.73 118 A5 Pk 1864088 42,72  6.18 48,82  74.88 -25.18 145 748 Peak
15086.008 30.81 10.13 48.64 S4.80 -13.06 153 185 Average 15960.800 3115 18.13 41,28  54.88 -12.72 156 248 Average
1S060.688  42.54  18.13  S2.67  74.88 -21.33 153 185 Peak 15960.908 42.28 18.13  S2.41  74.88 -21.59 156 248 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT40 Mode:

5270 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) () MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) °)
5087.347 43.88 -4.51  39.37  54.80 -14.63 255 337 Average 5109.920 43.79 -4.38  39.41  54.00 -14.59 164 344 Average
5087.347 56.57 -4.51  52.86  74.88 -21.94 255 337 Peak 5109.920 55.80 -4.38  52.42  74.08 -21.58 164 344 Peak
5278.e00 98.52  -4.51 94.01 255 337 Average 5270.000  92.25 -4.51 94.74 164 344 Average
5276.900 108.11 -4.51  103.60 255 337 Peak 5270.000 108.47 -4.51 103.96 164 344 Peak
Freq. Reading Factor  Level Limit Margin Height Degree Remark Ereq. Asading Factor Leval Limit Margin Height Degree Remark
- ] R f temdl (%Y S —
Wiz gy dR/m  dBulie  dBl/m d8. (cm) ) MHz  dBu¥  dB/m  dBuV/m  dBul/m 4B (cm) )
3 a2, .9 .15 ; -20.05 15 Peak .
e Bt e ahp (Bhew ERGE RE o e 18540000 41,53 5,99  47.52  §8.20 -20.58 151 142 Pesk
ity 3 2 : Pl ? : £33 5 o “?;"59 15816.808  32.55 9,04 42 .49 54,90 -11.51 153 344  Average
1hfle-000. 4389 BB 5305 400 -28:87 156 324 Ded 1581009 44.44 9.54 5438  74.89 -19.62 1531 344 Peak
5310 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dbuv dé/m  dBuV/m  dBuV/m dB  (em) {*) MHz dBuv dB/m  dBuv/m  douv/m 8 (em) H]
SEAC.000. G8.AT -Ri3p. AL 231 M7 - Aversge 5310.000 98.31 -4.56  93.75 163 344 Average
5310.900 105.41 -4.56  100.85 231 347 Peak 5310 068 107.46 -4.86 a8 163 344 Peak
5355345 54.64 -4.72 49.92  54.80 -4.88 231 347 Average s355. 175 S7.58  -4.72 52,78  54.80 -1.22 163 344 Average
5355.345 73.68 -4.72  G8.96  74.00 -5.84 231 347 Peak 5355 175 76,18 -4.77  11.38 7488 -2.67 163 344 Peak
Fa i Eap imd M in Heigh ree R ke . e . <
Peq- Reading factor (LEvel . li;t  Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
7 =y &y G
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) ) Mz 8oy J0/m  dbulim  dBuvim 3B (em) Q)
3. 31.72 13 3. 54,00 -16.15 152 It
;gg;g m ;é 9i ; ;3 6 :: s 2‘: ;G :5; ;gi P::”g" 10626.088 31,14  6.13  37.27  S4.88 -16.73 157 28 Average
" ey i 3 pii e < 18620.088  42.81 6.13 48.14 74.88 -25.86 157 28 Peak
15938.908 31.13  18.82  41.15  54.8@ -12.85 151 282 Average - 2
15936.868 44.86 18.82 54.82  74.88 -19.98 151 1282 Peak 15936.908 30.93 18.82  48.95  54.88 -13.85 154 312 Average
3 : ! T e s 2k Z 15938.908 42.82 18.02 52.84 74.88 -21.96 154 317 Peak
5290 MHz
Horizontal Vertical
Freq. Reading Factor Level  Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
MHz dBuVv dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°)
5290.000 94.30 -4.52  89.78 222 346 Average 5290.000 95.72 -4.52  91.20 172 347 Average
5290.000 103.44 -4.52  98.92 222 346 Peak 5200.600 104.30 -4.52  99.78 172 347 Peak
5360.991 55.44 -4.75  50.69  54.88 -3.31 222 346 Average 5361.201 57.49 -4.75  S52.74  54.00 -1.26 172 347 Average
5360.991 78.52 -4.75  65.77  74.80 -8.23 222 346 Peak 5361.201 72.30 -4.75  67.55  74.80 -6.45 172 347 Peak
Freq. feading Factor Level Limit  Margin Height Degree Remark Freq. Reading Facter Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuv/m  dBuv/m a8 (em) (%) MHz  dAuWY  dB/m  dBuV/m  dBuv/m a8 (em) ()
10580.860 43.80 6.1  49.18  68.20 -19.18 151 234 Pesk 19586.980 42.86  6.18  48.16  68.20 -20.84 154 354 Peak
15870.868 31.63 9,91  41.54 54,88 -12.46 156 285 Average 15878.808 31.53  9.91  41.54  54.89 -12.45 151 1 Average
15670.068 42.62  9.91  52.53  74.88 -21.47 156 285 Peak 15878.900 42.49  9.91  52.46  74.90 -21.68 151 1 Peak

Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

5470-5725MHz

802.11a Mode:

5500 MHz

Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m dB  (cm)  (°) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB (em)  (°)
5459.729 43.93 -5.18 38.75 54.08 -15.25 246 338 Average 5458.879 44,41 -5.18 39.23 54.80 -14.77 221 253 Average
5459.729 59.17 -5.18  53.99  74.80 -20.81 246 338 Peak 5458.879 60.55 -5.18  55.37  74.88 -18.63 221 253 Peak
5500.000 100.82 -5.13 94.89 246 338 Average 5500.000 102.88 -5.13 97.75 221 253 Average
5560.000 111.30 -5.13 106.17 246 338 Peak 5500.000 113.40 -5.13 108.27 221 253 Peak
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degres Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m B (am) (%) MHz  dBuV  dB/m  dBuV/m  dBul/m dB  (em)  (°)
11600600 34.13  6.64 49,77  54.88 -13.23 155 15 Aversge 11600.800 30.86  6.64  36.78  54.89 -17.38 147 33 Average
11800.600 44.37  6.64  51.91  74.80 -22.99 155 15 Peak 11000.000 41.26  6.64  47.98  74.80 -26.18 147 13 Peak
16500.008 42.65 11.52 54.21 68.20 -13.9% 152 326 FPeak lg5e0.008 42.51 11.52 54.83 68.20 -14.17 153 183 Peak
5580 MHz
Horizontal Vertical
Freg. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
5580.000 101.04 -5.02  96.02 217 336 Average 5580.000 103.43 -5.82  98.41 213 253 Average
5580.000 111.52 -5.02  186.50 217 336 Peak 5580.000 113.92 -5.82 108.9@ 219 253 Peak
Freq. Reading Factor  Level Limit Margin Height Degres Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
WG B dB/m  dBav/m  dBuv/a @ {ew) ) MHz  dBuN  dB/m  dBul/m  dBull/m dB (em) (%)
11160.860 35.58  B.75 42,33 54.88 -11.67 180 15 Average 11168.8e6 31.45  6.75  38.26  54.60 -15.80 169 309 Average
11160.066 5082  6.75  57.55 74,68 -16.45 18 15 Peak 1116e.000  44.81  6.75  51.56  74.08 -22.44 169 309 Paak
16740, 860  43.94  11.82  55.76  68.20 -12.44 152 181 Peak ARTAR ARG ALAE  LLEE  RRRE GR. -12.08: MR G Peak
5700 MHz
. .
Horizontal Vertical
Freq. Reading Factor level  Limit Margin Height Degree Remark Freq. Reading Factor level  Limit Margin Height Degree Remark
MHz dBuvV dB/m  dBuV/m  dBuV/m dB  (cm) (*) MHz dBuV dB/m  dBuV/m  dBuV/m d8  (cm) (*)
5789.000 100.54 -5.47  95.17 229 336 Average 5700.000 101.22 -5.47  95.75 189 347 Average
5700.000 111.58 -5.47 106.83 229 336 Peak 5700.0668 111.82 -5.47 106.35 189 347 Peak
5725.800 64.56 -5.46  59.18  68.20 -9.180 229 336 Peak 5725.888 63.52 -5.46  58.86  68.20 -10.14 189 347 Peak
Freq. Reading Factor  Level Limit Margin Height Degree Remark . . . :
q € L € e Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuV  dB dBuV/m  dBull/ 48 =)
7 /m . wirm (em) () MHz  dBuV  dB/m  dBul/m  dBuV/m 4B (em) ()
] 36. .92 .28 i -18. - i .
ﬂ::g'gg 53 fé : g; ;; ;7 ?‘: gg ;: ;g i;: :f :"ef_ege 11408.008 33.25  6.92  48.17  54.80 -13.83 133 137 Average
: i ! 2t ’ by s i e 11480.80¢  45.36  6.92 52,28 74,88 -21.72 133 137 Peak
17160.900 41.43 11.67  53.18  68.20 -15.18 148 7 Peak ToRAAGBA A1 SE UTer  eaad  Eida . Aade ER  onh buep
Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.
The other spurious emission which is 20dB to the limit or in noise floor was not recorded.
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7230919076RF03

802.11ac VHT20 Mode:

5500 MHz
. .
Horizontal Vertical
Eréq. Reading Factor  Level Limit Margin Height Degree Remark freq. Heading Factor Level  Limit Margin Height Degree Hemark
MH:  dBuV  dBfm  dBuV/m  dBuV/m d8 (em) (%) Miiz  dDuV  dB/m dDuV/m  dDuV/m a8 {(em) (%)
S45H 368 43,80 -5.18  35.62 54,88 -15.38 244 337 Aversge S456.879 44.62 -5.18  30.44 5400 -M.56 197 350 Awverage
5458.368 63.86 -5.18  58.68  74.00 -15.32 244 337 Peak SASR.ATS  ge.m AR Sl 7AE ~iiae I 3Ne Pesk
5500.000 180.69 -5.13 055§ 244 337 Averags s e o D 192 FEh Aeucege
Ciom Bba 11113 <6 4% 165 48 4 337 Fask 5500.000 112.82 -5.13  196.89 197 358 Peak
Freq. Reading Factor  Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
Mz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) () MHz dBuV di/m  dBuV/m  dBuV/m dg )
11066.808  35.27  6.64  41.91  S4.08 -12.09 202 18 Average 11800.808 31.66  6.64  39.38  54.80 -15.78 199 254 Average
11060.008 50,49  6.64 57,13 74.80 -16.87 201 18 Peak 11800.806 45.55 6.6 52.19  74.80 -21.81 198 254 Peak
16506 808 42.91 11.52 5443  68.28 -13.77 148 239 Peak 16560006 42,38 11.52  53.98  68.20 -14.30 147 13 Peak
5580 MHz
Horizontal Vertical
Freg. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) ) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
5580.660 101.18 -5.82  96.16 236 335 Average 5580.000 103.51 -5.02  98.49 217 251 Average
5580.880 111.31 -5.82  106.29 236 335 Peak 5580.000 113.85 -5.02 108.83 217 251 Peak
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
MHz = dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) ) MHz  dBuV  dB/m  dBu/m  dBuV/m dB  (cm) *)
11168.800 34.91  6.75  41.66  54.88 -12.34 160 368 Average 11168.060 31.11  6.75  37.86  54.68 -16.14 155 368 Average
11168.000 49.81 6.75  55.76  74.99 -16.24 160 360 Peak 11150.960 42.38  6.75 49,13 74.88 -24.87 155 368 Peak
16740.000 42.88 11.82  54.70@  £8.20 -13.50 146 242 Peak 16749.08680 42.93 11.82  54.75  68.28 -13.45 145 188 Peak
5700 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degroec Remark
MHz  dBuV  dB/m  dBuV/m  dBul/m dB (em) (%) Wy dBuv  dB/m  dBuVjm  dBuv/m dE {em)  (7)
S57600. 688 99.83 =%.47 93.56 282 319 Average S/88. 888 182.41 -5.47 Yh.94 278 236
5700.000 109.40 -5.47 103.93 282 319 Peak 5760800 112.84 -5.47 187.37 228 238
S725.088 hd.42 =5%.48 b2.496 bH. 28 =5.24 282 319 Peak 5725 .884 12.37 ~5.486 BB.Y91 BE.78 «1.29 228 2368
Freqg. Reading Factor Level Limit Margin Height Degree Remark B B ; .
Freq. Reading Factor Lewel Limit Margin Height Degree Remark
[ BV dB/m  dBuV/m  dBuV/e B (cm e B
T 2R {em) ) Mz dBuV  dB/m  dBuV/m  dBuv/m a8 (cm) ()
11406.088 35.59  £.92  42.51 54,88 -11.49 178 15 Average : : 2 4
11480.806 49.78  6.92  56.62  74.8@ -17.38 178 15 FPeak 1208 hoa  da.ea 6.2 3'3'9" S:'a“ 1500 b1 281 dversse
17166.000 42.89 11.67  54.56  68.20 -13.54 143 337 Peak J2p0.e69 4133 637 AS:33 TR 25bh M3 363 Pesk
17100.000 42.83 11.67  53.78  68.28 -14.58 148 98 Peak

Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 48 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT40 Mode:

5510 MHz

. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degres Remark
MHz diuv difm  dBuV/m  dBuV/m do  (cm) () MHz dBuV  dB/m  dBuV/m  dBuV/m dé  (cm) )
5459988 49.85 5.18 4468 54,80 9.32 238 337 Average 5459.383  52.89 5.18  46.91 Sd.80 7.0 223 254 Average
5459.960 66.55 -5.18  61.37 74,80 -12.63 238 337 Peak 5459.389  7e.38  -5.18  65.28  74.89 -B.00 223 254 Peak
5518.060 97.40  -5.11  92.29 238 337 Average e Lo A 453 28R Aweregd
S515 BOB. 167 31 -89 489 36 238 347 Poak 5510.000 109.93 -5.11 104.82 223 154 Peak
Freq. Reading Factor Lewvel Limit Margin Height Degree Remark
Freq. Reading Facter Leval Limit Margin Haight Degrae Remark .
S - MHz dBuv dB/m  dBuv/m  dBuvVim dé  (em) (°)
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) )
1182e.008 30.89  6.61  37.580 54,80 -16.58 156 88 Average
11820.P88 31.96 6.61  38.57 5480 -15.43 154 356 Average 11020.808 43,34  6.61 49,95 74,80 -24.85 156 88 Peak
11828.908 44.71 6.61 51.32  74.88 -22.68 154 56 Peak 16530.908 42,37 11.69  54.86  68.20 -14.14 146 356 Peak
16538.000 42.71 11.69 54.48 68.28 -13.8@ 145 294 Peak
5590 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuv  dB/m  dBuV/m  dBuV/m d8 (cm)  (°) MHz  dBuV  dB/m  dBuV/m  dBulV/m B (ecm) (%)
5590.080 97.48 -5.02 92.46 236 338 Average L59H . HER 188,23 -5.82 95,21 n= B Avird
5590.000 106.97 -5.02 101.95 236 338 Peak 5590.008 189,51 -5.82 184.49 218 245 Peak
Freq. Reading Factor  Level Limit Margin Helght Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
Mz BV dB/m  dBuVim  dBuv/m a8 —(cm) ) MHZ dauy dé/m  dBuVim  dBuV/m db  (cm) ERy
. : : . i
11188.888 33.17  6.63  40.90  54.00 -14.88 162 2% Average ;i:gg'x :‘3’21 E":: :;'2: ?:'gg ;;iz }‘;: :{;2 ';"e;age
11188.8080 46.85 6.83 5368 74.88 -28.32 162 20 Peak SR OeE Aih 19 it ERAB iEe 45 s Pe"k
16776.800 42.72 11.74 54,45  GB.28 -13.74 157 132 Peak . = " * ‘ A e
5670 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Helght Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuv/m  dBuv/m 8 (em) =) Mz dauv dB/m  dBuV/m  dBul/m 48 (cm) {*)
5670.868 97.19° -5.36  91.83 211 337 Average 5670.008 100.81 -5.28  54.73 238 244 Average
S570.808 187.89 -5.28  181.81 211 337 Peak 5678.808 103.37 -5.28 184.89 228 244 Peak
5725.800 59.58  -5.46 54.84 68.28 -14.16 211 337 Peak 5715.888  €3.96  -5.40 s8.58 68.28  -%.7@ 220 244 Peak
Freq: Resding Factar Lewel Limit Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
Mz diuy dB/m  dBu¥/m  dBuV/m a6 (cm) (") MHz dBul dB/m  dBuV/m dBuV/m dB  {cm) (°)
11340.008 32.92  6.87  39.79  54.88 -14.11 163 148 Average 11349.860 30.60  6.87  37.47  54.68 -16.53 165  36@ Aversge
11340.000 46.44 ©6.87 53.31 74.00 -20.68 163 148 Pesk 11349.800 43.35  6.87  5@.23  74.88 -23.77 165 360 Peak
1781@.808 41.63 11.47  53.19  68.28 -15.18 145 337 Peak 1rei.000) A2:47 a0 3384 8A28 ~MiZe B 3 ‘Peak
Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.
The other spurious emission which is 20dB to the limit or in noise floor was not recorded.
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 49 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHTS80 Mode:

5530 MHz

. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freg. Keading  Eactor  Lewvel Limit  Margin Height Degree Remark
MHz dBuV dB/m  dBuV/m  dBuV/m dB  (cm) (°) MH2 dBuv difm  dBuV/m  dBuV/m dii {cm) )
5459.219 55.57 -5.18 50.39 54.00 -3.61 200 337 Average 5441.181 58.44 -5.14 53.30 54.00 -8.7¢ 17e 349 Average
5459.219 68.97 -5.18 63.79 74.00 -10.21 200 337 Peak 5441.181  F1.8E8 -5.14  bb.b6 ‘a.@8 -7.34 1/ 349 Peak
5530.0808 54.70 -5.84 89.66 2008 337 Average 5530, 000 95.24 -5.04 o0, 20 178 39 Average
5530.0008 103.57 -5.04 98.53 200 337 Peak 5530.888 184.96  -5.84 99,92 178 349 Peak
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv  dBfm dBuV/m dBuV/m di  (cm) {*) MHz  dBuV  dB/m  dBuV/m  dBuV/m d8  ( (8]
11866_608  31.24  A.55  37.88  S4.08 -16.28 155 182 Average 11066.000 36.78  6.56  37.384 54,00 -15.66 161 276 Average
11966.000 42.39  6.56  48.95 74.80 -215.85 155 186 Peak 11860.000 41.37  6.56 47.93 74008 -26.87 161 276 Peak
16590.008 42.16 12.04 54.20 68.20 -14.80 147 53 Peak 16590.0008  42.85 12.84 54,89 68.28 -14.11 153 182 Peak
17761.768  31.58 12.78  44.36  54.80 -9.54 150 358 Average 17778.788  31.65 12.86  44.51 4.9 -0.45 158 15 iarage
17761.768  44.54  12.78  57.32 74.p8 -16.88 158 358 Peak 17778.788  44.13  12.85  56.99  74.é@ -17.01 158 15 Paak
5610 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
MHz dBuV dé/m  dBuV/m  dBuV/m dB  (cm) {*) MHz dBuv di/m  dBuV/m  dBulV/m d6  (cm) *)
5439.948 44 44 5.14 39.38 S4.e8 -14.7@ 226 339 Average 5439.568 44.61 -5.14 39.47 54.88 -14.53 226 235 Average
5439.94@ 56.71 5.14 51:57 74,08 2r.43 226 338 Peak 5439560 57.@87 -5.14 51.93 74 .88 -22.87 226 235 Peak
5618.800 93.89 -5.87 8B.82 226 339 Average S618.008 96.42 -5.87 91.35 226 235 Average
5518.P08 183.18  -5.87 98,11 226 338 Paak S618.886 185.75 -5.87  108.68 216 235 Peak
5725.600 55.98 -5.46 56,44 68.280 -17.76 226 339 Peak 5725.000 55.81 -5.46 5@.35 68.28 -17.85 226 235 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
MHz dBul db/m dBuV/m dBuV/m dB  {cm) (=) MHz dBul dB/m dBuVim dBul/m dB  (cm) {2
1127@.860 31.79 6.98 3B.89 54.88 -15.31 159 338 Average 1122@.009 308.97 6.9@ 37.87 54.908 -16.13 165 256 Average
11228.8680  41.59 6.98 a5.4% 74 .68 -25.51 159 330 Peak 11226. 068 42.27 6.99 49.17 74,88 -24 .83 165 156 Peak
16830.660 42. 64 11.58 5420 68.28 -14.88 145 253 Peak 16830.000 24.88 11.56 55.50 BE.Z8 -12.54 147 248 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

5725-5850MHz

802.11a Mode:

5745 MHz
Horizontal Vertical
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (ecm)  (°) Wiz dBuv  dB/m  dBuv/m  dBuv/m @ () (°)
5644.595  55.86 -5.14  56.72  68.20 -17.48 227 338 Peak 5621.532 58.80 -5.89  52.91  68.28 -15.29 213 235 Peak
5780.696  61.46  -5.47  55.99  185.23 -45.24 227 338 Peak 5699.369 61.98 -5.47  56.43 184.74 -48.31 219 235 Peak
5714.144  €6.71 -5.47  61.24 109.16 -47.92 227 338 Peak 5714.144  68.96 -5.47  63.49 109.16 -45.67 219 235 Peak
5725.000 79.58 -5.46  74.12 122.20 -48.88 227 338 Peak 5725.000 83.15 -5.46  77.69 122.20 -44.51 213 235 Peak
5745.000 109.02 -5.46 103.56  122.20 -18.64 227 338 Peak 5745.808 112.85 -5.46 106.59 122.28 -15.61 219 235 Peak
5850.686  55.37  -5.39  49.98 122.26 -72.22 227 338 Peak 5856.600 55.38 -5.39  49.91 122.20 -72.29 219 235 Peak
5855.485 56.72 -5.36  51.36 118.69 -59.33 227 338 Peak 5872.703 56.52 -5.24  51.28 105.84 -54.56 213 235 Peak
5880.271 56.45 -5.18  51.27 101.29 -58.82 227 338 Peak 5909.820 57.01 -4.93  52.08  79.40 -27.32 213 235 Peak
5938.360  56.27 -4.74  51.53  88.20 -16.67 227 338 Peak 5948.378 55.92 -4.55  51.37  68.20 -16.83 219 235 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Freg. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m dBuV/m 4B (cm) () - MMz dBuY  dB/m  dBuV/m  dBuV/m dB (cm)
11490 808 3334 6.95 48.29 54.88 -13.71 1% @ Average 11499.800  38.45 6.55 37.48 54.88 -16.5@ 157 124 Average
11490.808 42.18  6.95  49.13 74.80 -284.87 156 @ Peak 11490.000 41,32 G.95  48.27 74.00 -25.73 157 124 Fesk
17235 88 41,57  11.74 53,31 BE.20 -14 8O 151 145 Paak 17235.008 41.886 11.74 53.34 68.28 -14.86 154 302 FPeak
5785 MHz
Horizontal Vertical
Ereg. Reading  Factor  Lewel Limit  Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remark
Wiz~ dBuV  dB/m  dBuV/m  dBuV/m 4B (em) ) MHz dBuv  dB/m  dBuV/m  dBuV/m d8  (cm) )
5632.703 56.22 -5.12  51.10  68.20 -17.10 221 339 Peak 5625.135  56.18  -5.09  51.e3  68.20 -17.11 226 239 Peak
S6RP.271 56,88  -5.34 58,74 @64 -39.98 221 339 Peak 5684.595  56.89  -5.37 51.52 93.83 -42.31 226 239 Peak
5703.333  56.93 5.4  51.47 185,13 -S4.66 221 339 Peak 5714.144  56.61  -5.47  51.14  1@9.16 -58.62 226 238 Peak
5725.880 55.76 -5.46  50.30 132,20 -71.%0 221 339 Peak 5725.800  55.32  -5.46  49.86 122.20 -72.34 226 238 Peak
S785.088 188.78  -5.45 18335 122.74 -18.95 221 339 Peak 5785.800 111.18  -5.45 1@5.73  122.20 -16.47 226 239 Peak
5850.000 54.79 -5.39 4048 122.28 -72.88 221 339 Peak 5850.686  55.47 -5.39  56.08 122.26 -72.12 226 239 Peak
SHST.928  SR.2S  -5.34 58.91  189.98 -59.87 231 439 Peak 5864.775 56.83  -5.29 51.54  188.06 -56.52 226 239 Peak
5882.872 56.93 -5.16 51.77 09.45 -43.18 221 339 Peak 5888.631 57.52 -5.17  52.35 101.82 -48.67 226 239 Peak
5930.721 56.61  -4.74 51.87  68.20 -16.33 22 339 Peak 5958.829  56.74  -4.48 52.26 68.20 -15.94 226 239 Peak
Freq. Reading Factor Level Limit Margin Height Degree Remark Ereq. Reading Factor Level Limit Margin Height Degres Remark
MHz dBuV dB/e  dBuV/m dBuV/m dB  (em) (4] MHz dBuv dB/m  dBuM/m  dBuV/m df  (cm) (*)
11576808 3352 B 4645 sdite -13.54 058 13, Average 11570.988  36.45  6.94  37.33  54.80 -16.61 155 126 Average
11570.808° 44,81 6,94 5135 4,08 265 1A 35 Puak 11570.908 41,41  5.94  48.35 74,00 -25.65 155 126 Peak
17355.808 41.28 12.29 53,57  68.20 -14.63 152 144 Peak 17355.908 -42.45 12.29 S4.74  68.20 -13.46 152 239 Pask
5825 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (em) (*) MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) )
5642.793 55.88 -5.14  58.74  68.20 -17.46 287 336 Peak 5648.559 56.23 -5.15  51.88  68.20 -17.12 228 238 Peak
5692.162 56.50 -5.42  51.88  99.42 -48.34 287 336 Peak 5676.667 56.88 -5.32  51.48  87.97 -36.49 228 238 Peak
5710.541 56.52 -5.47  51.85 18.15 -57.18 287 336 Peak 5707.658 56.42 -5.46  50.96 107.35 -56.39 228 238 Peak
5725.000 55.17 -5.46  49.71 122.20 -72.49 207 336 Peak 5725.800 54.59 -5.46  49.13 122.20 -73.67 228 238 Peak
5825.000 109.12 -5.42 103.70 122.20 -18.50 207 336 Peak 5825.000 111.23 -5.42 105.81 122.20 -16.39 228 238 Peak
5850.806 59.27 -5.39  53.88 122.28 -68.32 287 336 Peak 5850.000 62.87 -5.39  57.48 122.20 -64.72 228 238 Peak
5857.928 57.71 -5.34  52.37 1@9.98 -57.61 207 336 Peak 5861.171 57.72 -5.31  52.41 169.87 -56.66 228 238 Peak
5904.054 57.44 -5.09  52.44  83.66 -31.22 207 336 Peak 5877.027 56.54 -5.20  51.34 103.69 -52.35 220 238 Peak
5963.153 55.97 -4.45  51.52  68.20 -16.68 207 336 Peak 5933.964 56.78 -4.78  52.68  68.20 -16.12 228 238 Peak
Freq. Reading Factor  Level Limit  Margin Height Degree Remark Freg. Reading Factor  Level Limit  Margin Height Degree Remark
Miz  dBuY  dBfm  dBuV/m  dBLV/m dB  (cm) ] MHz  dBuY _ dB/m  dBuV/m  dBuV/m 48 (em) ()
11650.800 32.61  6.97  39.58  54.80 -14.42 158 17 Average 11650.080 30.34  6.97  37.31  54.00 -16.69 154 338 Average
ViEse 000 (43599, E47  oAR-20  76ME. 230 IR 7 ek 11650.00¢  43.87 6. 56.04  74.88 -23.96 154 330 Peak
17475.080  41.58 11.88  53.46  €8.28 -14.74 153 273 Pesk 17475.968 41.60 11.88  53.48  58.28 -14.71 151 29 Peak

Level = Reading + Factor.
Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.

(New Taipei Laboratory)
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Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT20 Mode:

5745 MHz

. .
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark
MHz ~ dBuV  dB/m  dBuV/m  dBuV/m d8  (ecm) *) Mz dBuV  dB/m  dBuV/m  dBuV/m de (ecm) (5,
5620.811 56.87 -5.89  50.98  68.20 -17.22 219 320 Peak 5526.937 56.96 -5.89  51.87  68.28 -16.33 221 237 Peak
5682.433 56.91 -5.35  51.56  92.24 -48.68 219 320 Peak 5697.287 59.17  -5.45 53,72 13.14 -49.42 221 237 Peak
5719.910 66.26 -5.47 68.79 118.77 -49.98 219 320 Peak 5719,910 8981 5.47 B4 34 118.77 45,43 221 237 Peak
5725.000 74.49 -5.46  69.03 122.20 -53.17 219 320 Peak 5725.000 B1.82 -5.46  76.36 122.20 -45.84 221 137 Peak
5745.000 107.88 -5.46 102.42 122.20 -19.78 219 320 Peak 5745.800 111.68  -5.46  186.14 122.26 -16.86 221 237 Peak
5850.8@8 55.89 5.3  49.70 122.20 -72.50 219 328 Peak 5850.000 54.80 5,39  45.50 122,28 -72.70 221 237 Peak
5872.763 56.35 -5.24  51.11 165.84 -54.73 219 328 Peak SASA.GAR 5638 -5.33  51.85  1909.78 -58.73 231 237 Peak
5919.549 56.45 -4.84  51.61  72.22 -20.61 219 320 Peak £917.627 55.98 -4.87  51.11  74.88 -22.97 221 237 Peak
5930.721 56.92 -4.74  52.18  68.20 -16.02 219 320 Peak 5927.838 56.62 -4.75  51.87 68,20 -16.33 221 237 Peak
Freg. Resding Focton Favel Linit Hprgin Height Dearee Remark Freq. Reading Factor  Level Limit Margin Height Degree Remark
_ : ; I} TTamys ey
ey T~y G Y I T & TTam @) M dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) )
¥ - 5 37.86 5 -16.94 15 i
11496888 33.31  6.95 A8.36  S4.88 -13.74 154 21 Average faene.ooe 3MAL  o6in  ATAL H.08dRM. (SN 3R fweeese
ITi06 0BG 41 &3 Eee  #e e Thama Do 5 b 11496.006 42,62  6.95  48.97  74.88 -25.83 151 350 Peak
i ALm. A48 loala. faow ~I43E 1ics CT pask 17235.888 41.74 11.74  53.48  EB.28 -14.72 153 18 Peak
5785 MHz
Horizontal Vertical
Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBuv dB/m  dBuV/m  dBuV/m dB  (cm) (°) MHz dBuv dB/m  dBuv/m  dBuV/m dB  (cm) )
5626.577  55.91 -5.09 50.82 68.20 -17.38 221 337 Peak 5628.739 56.82 -5.10 50.92 68.20 -17.28 224 237 Peak
5654.324 56.64 -5.19  51.45  71.41 -19.96 221 337 Peak 5655.485 56.39 -5.19  51.20  72.22 -21.62 224 237 Peak
5703.694 55.956 -5.46 50.50 186.24 -55.74 221 337 Peak 5717.027 56.54  -5.47 51.67 109.97 -58.96 224 237 Peak
5725.86@ 55.13 -5.48 49.67 122.20 -72.53 221 337 Peak 5725.000 54.85 -5.46 49.39  122.2e -72.81 224 237 Peak
5785.000 109.38 -5.45 183.93 122.20 -18.27 221 337 Peak 5785.000 111.63 -5.45 106.18 122.20 -16.82 224 237 Peak
5850.000 54.86 -5.39 49.47 122.20 -72.73 221 337 Peak 5850.000 55.34  -5.39 5e.15 122.2e -72.e5 224 237 Peak
5869.459 56.12 -5.25 5@.87 1086.75 -55.88 221 337 Peak 5874.865 56.52 -5.22 51.30 185.24 -53.94 224 237 Peak
5900.090 56.64 -5.94 51.60 86.59 -34.99 221 337 Peak 5922.072 56.32 -4.82 51.50 78.36 -18.86 224 237 Peak
5953.423 55.96 -4.51 51.45 68.20 -16.75 221 337 Peak 5952.342  56.84 -4.53 52.31 68.20 -15.89 224 237 Peak
Freq. Reading Factor  Level Limit Margin Heighl Degree Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz  dBuV  dB/m  dBuV/m  dBUV/m dB  (em) () MH:  dBuV  dB/m  dBuV/m  dBuV/m
11570.600  33.27  £.94 40,21  54.68 -13.79 152 327 Average 11578.868  38.22  6.94  37.16  54.80 -16.84 156 324 Average
11578, 888 43,84 6.94 5@.78 74.88 -13.32 152 337 Peak 11576.808 41.59 6.94 48.53 7a.@@ -325.47 156 334 Peak
17355.806  40.54 12.29 52,83  66.28 -15.37 153 360 Peak 17355.808 48,14 12,29  52.43  6B.2@ -15.77 154 8 Peak
5825 MHz
. .
Horizontal Vertical
Freq. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Level  Limit Margin Height Degree Remark
Wiz dBuv  dB/m  dBuv/m  dBuv/m E () () MHz ~ dBuV  dB/m  dBuV/m  dBuV/m B8 (cm) )
5627.658 56.42  -5.10 51.32 68.20 -16.88 209 338 Peak 5626.577  56.27  -5.09 51.18 68.20 -17.02 223 230 Peak
5695.845 56.43 -5.44  51.85 181.55 -50.50 289 338 Peak 5687.117  56.39  -5.38  51.61  95.70 -44.65 223 230 Peak
5718.188 56.25 -5.46  50.79 118.27 -59.48 289 338 Peak 5708.739  56.33  -5.46  50.87 107.65 -56.78 223 230 Peak
5725880 54.58 -5.46  49.13 122.20 -73.87 209 338 Peak 5725.86  55.57  -5.46  58.11 122.20 -72.09 223 230 Peak
5825.008 108.41 -5.42 102.99 122.28 -19.21 209 338 Peak 5825.800 118.58 -5.42 105.16 122.20 -17.84 223 230 Peak
5850.000 64.79 -5.39  59.40 122.20 -62.80 209 338 Peak 5850.000  68.29  -5.39  62.90  122.20 -59.38 223 230 Peat
5857.207 58.45 -5.34  53.11 118.18 -57.87 289 338 Peak g’;ig'gi gg'g;‘ 'i'zi ;i;z 1;?'22 'i;';: ;i; igg ieak
5923.874 56.58 -4.80  51.78  69.83 -17.25 289 338 Peak 2050 270 oo 82 441 s1 91 6896 1699 293 230 Peak
5951.982 56.37 -4.53  51.84  68.20 -16.36 289 338 Peak - - I - - e ea
Freq. Reading Factor Level Limit HMargin Height Degres Remark Freq. Reading Factor Level Limit  Margin Height Degree Remark
MHz dBul dB/m  dBuV/m  dBul/m dB  (cm) %) MHz dBuy dé/m  dBuV/m  dBuV/m di (cm) (=)
11650.890  32.64  6.97  39.61  54.80 -14.39 151 342 Average 11656906  39.23  6.97  37.20  54.00 -16.88 154 328 Average
11658. 888 az.43 6.97 49.39 74.88 -24.861 151 347 Peak 11658 . p0a 43.88 6,97 L. 85 74.88 -23.95 154 328 Peak
17475 @ 41.19 11_88 53.e7 68.28 -15.13 156 218 Feak 17475 288 43.52 11.88 55_48 68.20 -12.88 155 211 Peak
Level = Reading + Factor.
Margin = Level — Limit.
Factor = Antenna Factor + Cable Loss — Amplifier Gain.
The other spurious emission which is 20dB to the limit or in noise floor was not recorded.
Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 52 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory)

No.: RXZ230919076RF03

802.11ac VHT40 Mode:

5755 MHz
. .
Horizontal Vertical
Freg. Headi Fact Liswed Limit Margin Height Degree Remark
Tha: eeang tactap b i BN THEAEN Lol Freq. Reading Factor Leval Limit Margin Height Degree Remark
—_—

Wz dBall di/m dBuV/e dRuldn 98 Lem) LN MHz  dBuV  dB/m  dBuV/m  dBuV/m 48 (em) (%)
5636.308 56.00 3.32 50.28 €8.20 47,32 297 728 Peak S620.811 56.71 5.e9 51.62 BB.208 16.58 218 231 reak
5699.728  61.49  -5.47  56.82 105,80 -48.98 297 320 Peak 590005 €291 -5.a7 5724 10593 4766 318 337 Pesk
5719918 7292 -5.47 B7.45 118,77 -43.32 297 328 Prak 5 = i k T g

571%.549 iz -5.47 .78 118.67 -38.97 218 237 Peak
£725.008 71.79 5,46  £6.33 122,38 -55.87 297 320 Peak SOk AR aiww: MG SBAT 19998 ki EE 4B ome I"Iealk
:";E‘jgﬁ lﬂ'i‘g '_:“:'s ig':i :iiig 'fi'f‘g izl‘: ii: E“: 5755.880 187 81  -5.46 187.35% 122.78 -19.BS 718 237 Peak

1 x =243 > * =Eh 5 SE50.008 55.43  -5.39 58.84 122,28 -72.16 218 237 Peak
5872.703 36.71 -5.24  51.47 1e5.84 -34.37° 297 320 Pesk Teca.B11 BrA1 531 iido 10617 .£7.37 e 337 pask
5888.559 56.97 -5.12  51.85  95.14 -43.29 297 320 Peak £571.514 5668 -4.83 5188 6938 -17.43 318 337 Pesk
5962.433 56.93 -4.46 52.47 aE.FE -15.73 297 i Peak 5060.991 56.08 -4.47 £1.53 &8.20 -16.67 210 237 Paak

Freq. Reading Factor Level Limit Margin Height Degree Rewmark Freq. Resding Factor  Level Limit: Mergln Hedght Degree Remork

Mz dBuV dB/m  dBuV/m  dBuV/m 4B (cm) ) MHz dBuV dB/m dBuV/m  dBuV/m dB  {em} ()
11510.660 29.83  6.95  36.88  51.68 -17.12 154 113 Average 11516.066  29.53  6.95  36.48  54.80 -17.52 153 83 [Average
e genE e Srer  TGY aE TEE. R 11518.688 46.56  6.95 47,51  74.@8 -26.4% 153 83 Peak
17265.060 41.72 11.B3 53,55 68,20 -14.65 155 357 Peak 1065000 M AY 1t SRG8 6809 SER.2E B HG ek
5795 MHz
Horizontal Vertical

Freq. Reading Factor Level Limit ~ Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark

MHz  dBuV  dB/m  dBuV/m  dBuV/m dB (cm) ) MHz  dBuV  dB/m  dBuV/m  dBuV/m dB  (cm) )
5643.514  56.46 -5.14  51.32 68.20 -16.88 219 338 Peak 5647.478 56.37 -5.14  51.23 68.20 -16.97 221 238 Peak
5656.126  56.33  -5.20 51.13 72.75 -21.62 219 338 Peak 5673.784 56.32 -5.31 51.01 85.84 -34.83 221 238 Peak
5718.108  58.34  -5.46 52.88 116.27 -57.39 218 338 Peak 5719.180 58.89  -5.47 52.62 108.85 -55.43 221 238 Peak
5725.000 56.74 -5.46  51.28 122.20 -70.92 219 338 Peak 5725.880 68.31 -5.46  54.85 122.20 -67.35 221 238 Peak
5795.800 164.62 -5.45 99.17 122.26 -23.83 219 338 Peak 5795.800 107.73 -5.45 192.28 122.20 -19.92 221 238 Peak
5850.800 55.78 -5.39  50.39 122.20 -71.81 219 338 Peak 5850.800 55.49 -5.39  58.10 122.20 -72.18 221 238 Peak
5862.013 56.94 -5.31 51.63 108.67 -57.04 219 338 Peak 5856.486 57.17 -5.35 51.82 110.38 -58.56 221 238 Peak
5923.153 56.35 -4.88 51.55 69.56 -18.81 219 338 Peak 5882.872 57.54 -5.16 52.38 99.95 -47.57 221 238 Peak
5965.676 56.29 -4.44 51.85 68.20 -16.35 219 338 Peak 5928.919 56.94 -4.75 52.19 68.20 -16.01 221 238 Peak

Freg. Reading Factor Level Limit Margin Height Degree Remark Freq. Reading Factor Leval Limit Margin Height Degree Remark

MHz dBuV dB/m  dBuW/m  dBuV/m dB  (cm) {°) MHz diuv di/m  dBuV/m  dBuV/m dB  fcm) (5]
11590.868 29.9¢  6.94 36,84 54,88 -17.16 157 327 Aversge 11599.600 29.42  6.54 35,36  54.80 -17.64 154 44 Average
11506.@68 41.21  6.94 48,15  74.88 -25.85 157 327 Peak 11599.800 46.92  6.94 47,8 74,80 -26.14 154 44  Paeak
17385.808 41.61 12.49  54.1@  68.28 -14.18 152 173 Peak 17385.800 46.93 12.4%  53.42  68.20 -14.78 158 345 Peak
802.11ac VHT80 Mode:
5775 MHz
Horizontal Vertical

Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor  Level Limit  Margin Height Degree Remari

WAz  dBuv  dB/m  dBuv/m  dBuV/m B (em) () WHz  dBuV  dB/m  dBuV/m  dBuV/m & (em) (%)
5625.496 58.13 -5.89  53.84  68.20 -15.16 234 337 Peak 5628.739  58.52  -5.10  53.42  68.20 -14.78 219 238 Peak
S686.036 €7.58 -5.38  €2.12  94.98 -32.78 234 337 Peak 5686.036 72.11 -5.38  66.73  94.99 -28.17 219 238 Peak
571t £85  €0.16  -5.47  €3.63 109.57 -45.94 234 337 Peak 5715.946 73.18 -5.47  67.71 189.67 -41.96 219 238 Peak
5725 698  €8.57 -5.46  63.11 122.28 -59.83 234 337 Peak 5725.008 73.86 -5.46  67.60 122.20 -54.60 219 238 Peak
5775.008 101.45 -5.46  95.99 122.28 -26.21 234 337 Peak 5775.000 104.52  -5.46  99.06  122.20 -23.14 219 238 Peak
5850.000 65.65 -5.39  60.26 122.28 -61.94 234 337 Peak 5850.000  £9.44  -5.39  64.85 122.20 -38.15 219 23% PE“:
5866.577 66.78 -5.28  61.50 107.56 -46.86 234 337 Peak ;S?g';i: 22'25 ';'ﬁ gg'zg ig;'gg ':é';i ;ig Sg :zsak
5875.585 62.84 -5.22  56.82 104.76 -47.94 234 337 Peak cos 018 e 18 -4.t5  o1.63  es.26 -16.57 219 238 Psak
5966.036 56.24 -4.44  51.80  68.20 -16.40 234 337 Peak . . s . . e e

Freq. Reading Factor Level Limit  Margin Height Degree Remark Freq. Reading Factor Level Limit Margin Height Degree Remark

MHz dBuy dB/m  dBuV/m  dBuV/m d8  (cm) (*) MHz dsuv dBfm  dBuV/m  dBuV/m dB  (em) (*)

11556.800 38.23 6,95  37.18  54.88 -16.82 152 191 Average 11550.668 29.74  6.95  36.69  54.88 -17.31 151 119 Aversge
11550.900 41.46 6,95 48,41 74.88 -25.5¢ 152 191 Peak 11550.880 48.95  5.95  47.9@  74.90 -26.18 151 119 Peak
17325.808 41.56 12.08 54.84 68.20 -14.16 156 276 Peak 17325.@80 48.76 12.68 52.84 68.28 -15.36 156 247 Peak

Level = Reading + Factor.

Margin = Level — Limit.

Factor = Antenna Factor + Cable Loss — Amplifier Gain.

The other spurious emission which is 20dB to the limit or in noise floor was not recorded.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory)

Page 53 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7230919076RF03

10 RSS-247 §6.2.1.2 — 26dB Attenuated Below The Channel Power

10.1 Applicable Standard

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the band 5150-
5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into the band 5250-5350
MHz shall be attenuated below the channel power by at least 26 dB, when measured using a resolution
bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99% bandwidth), above 5250 MHz. The 26 dB
bandwidth may fall into the 5250-5350 MHz band; however, if the occupied bandwidth also falls within the
5250-5350 MHz band, the transmission is considered as intentional and the devices shall comply with all
requirements in the band 5250-5350 MHz including implementing dynamic frequency selection (DFS) and
TPC, on the portion of the emission that resides in the 5250-5350 MHz band.

10.2 Test Procedure
1. Set RBW = 1%~5% of the emission bandwidth.

2. Set the VBW > RBW.
3. Detector = RMS.
4. Trace mode = max hold

5. Measure the emission attenuated below the channel power

10.3 Test Results

The requirement is for 5150-5250 MHz band. The channel power please refer to the power test result in section

12.3.
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Transmitting Mode:
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Spectrum |
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IEEE 802.11ac VHT40 Mode / 5150 ~ 5250MHz
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IEEE 802.11ac VHTS80 Mode / 5150 ~ 5250MHz
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11 FCC §15.407(a)(e) & RSS-247 §6.2, RSS-GEN §6.7 — Emission
Bandwidth And Occupied Bandwidth

11.1 Applicable Standard

As per FCC §15.407(a): The maximum power spectral density is measured as a conducted emission by direct
connection of a calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz band
are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device, whichever is
less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are made over a
bandwidth of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A narrower resolution

bandwidth can be used, provided that the measured power is integrated over the full reference bandwidth.

As per FCC §15.407(e): for equipment operating in the band 5725 — 5850 MHz, the minimum 6 dB bandwidth
of U-NII devices shall be 500 kHz.

RSS-247 Clause 6.2.1.2

For transmitters with operating frequencies in the band 5150-5250 MHz, all emissions outside the
band 5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p. Any unwanted emissions that fall into
the band 5250-5350 MHz shall be attenuated below the channel power by at least 26 dB, when
measured using a resolution bandwidth between 1 and 5% of the occupied bandwidth (i.e. 99%
bandwidth), above 5250 MHz. The 26 dB bandwidth may fall into the 5250-5350 MHz band;
however, if the occupied bandwidth also falls within the 5250-5350 MHz band, the transmission is
considered as intentional and the devices shall comply with all requirements in the band 5250-5350
MHz including implementing dynamic frequency selection (DFS) and TPC, on the portion of the
emission that resides in the 5250-5350 MHz band.

RSS-247 Clause 6.2.4.1
For equipment operating in the band 5725-5850 MHz, the minimum 6 dB bandwidth shall be at least
500 kHz.

11.2 Test Procedure

26dB Emission Bandwidth (EBW)

According to ANSI C63.10-2013 Section 12.4.1

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

¢) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the
RBW/EBW ratio is approximately 1%.

Note: It may not be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(New Taipei Laboratory) Page 60 of 130




Bay Area Compliance Laboratories Corp. (New Taipei Laboratory) No.: RX7230919076RF03

Minimum Emission Bandwidth for the band 5.725-5.85 GHz
According to KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for the band 5.715-5.85
GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the

two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the

maximum level measured in the fundamental emission.

99% Occupied Bandwidth:
According to ANSI C63.10-2013 Section 12.4.2&6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers are each equal to 0.5% of the total mean power of the given emission.
The following procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency
span for the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and VBW
shall be approximately three times the RBW, unless otherwise specified by the applicable requirement.

c) Set the reference level of the instrument as required, keeping the signal from exceeding the maximum
input mixer level for linear operation. In general, the peak of the spectral envelope shall be more than [10
log (OBW/RBW)] below the reference level. Specific guidance is given in 4.1.5.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be
used. Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

f) Use the 99% power bandwidth function of the instrument (if available) and report the measured
bandwidth.

g) If the instrument does not have a 99% power bandwidth function, then the trace data points are
recovered and directly summed in linear power terms. The recovered amplitude data points, beginning at
the lowest frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is
recorded as the lower frequency. The process is repeated until 99.5% of the total is reached; that frequency
is recorded as the upper frequency. The 99% power bandwidth is the difference between these two
frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display; the
plot axes and the scale units per division shall be clearly labeled. Tabular data may be reported in addition
to the plot(s).
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11.3 Test Results

Test mode: Transmitting

5150-5250MHz

26dB Emission o Gefl q
UNII Band Mode Channel Fr(;‘}‘gz';cy Bandwidth A0 Em“(;‘i’;‘lga“dw'dth
(MHz)
36 5180 21.28 16.62
802.11a 40 5200 21.04 16.62
48 5240 21.44 16.66
36 5180 2224 17.70
UNI-1 | 802.11ac 20 40 5200 22.56 17.66
48 5240 22.36 17.70
38 5190 43.28 36.60
802.11ac 40
46 5230 43.20 36.52
802.11ac 80 42 5210 82.72 75.76

The 99% Occupied Bandwidth have not fallen into the band 5250-5350MHz, please refer to the test plots of 99% Occupied Bandwidth.

5250-5350MHz

26dB Emission o Gefl q
UNII Band Mode Channel F'(‘l’\‘,}‘g’z“)cy Bandwidth o Em's(;‘i’;‘lga“dw'dth
(MHz)
52 5260 21.32 16.66
802.11a 60 5300 20.96 16.62
64 5320 21.20 16.62
52 5260 22.44 17.58
UNII-2A | 802.11ac 20 60 5300 21.48 17.70
64 5320 22.36 17.66
54 5270 42.96 36.52
802.11ac 40
62 5310 42.88 36.44
802.11ac 80 58 5290 83.04 75.76
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5470-5725MHz

26dB Emission o Gefl q
UNII Band Mode Channel Fr(;‘}l‘gz';“y Bandwidth A0 Em's(;‘i’;‘lga“dw'dth
(MHz)
100 5500 21.16 16.62
802.11a 116 5580 21.04 16.70
140 5700 21.64 16.58
100 5500 21.88 17.62
802.11ac 20 116 5580 22.00 17.66
UNII-2C 140 5700 22.16 17.74
102 5510 42.88 36.60
802.11ac 40 118 5590 42.88 36.60
134 5670 43.20 36.60
106 5530 82.88 75.60
802.11ac 80
122 5610 82.88 75.76
5725-5850MHz
6dB 99%
Frequency Emission Emission Limit
UNII Band Mode Channel (MHz) Bandwidth | Bandwidth (kHz) Result
(MHz) (MHz)
149 5745 16.36 16.66 >500 PASS
802.11a 157 5785 16.36 16.58 >500 PASS
165 5825 16.32 16.66 >500 PASS
149 5745 17.32 17.82 >500 PASS
UNII-3 802.11ac 20 157 5785 17.32 17.62 >500 PASS
165 5825 17.08 17.66 >500 PASS
151 5755 35.76 36.60 >500 PASS
802.11ac 40
159 5795 35.84 36.68 >500 PASS
802.11ac 80 155 5775 75.20 75.76 >500 PASS

The 99% Occupied Bandwidth have not fallen into the band 5470-5725MHz, please refer to the test plots of 99% Occupied Bandwidth.

Please refer to the following plots
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Transmitting Mode:
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Function Result

Mo 1 |
D1 M1 1 21,04 MHz | -0.03 db
M2 1 5.206434 GHz | 4.41 dBm
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5240MHz
Spectrum | [@

Ref Level 30.00 dém Offset 11.00 d8 & RBW 300 kHz

o Att 30 dB SWT 37.8 ps & VBW 1 MHz Mode Auto FFT
@ 1Pk Max

M1[1] 22.13 dBm)|
5.2294800 GHz
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| Type | Ref | Trc | X-value | ¥-value | Function | Function Result ||
L omi] | 1] 5.22948 GHz | -22.13 dBm | |

D1 M1 1 21.44 MHz | -0.24 db

M2 1 5.246394 GHz | 3.91 dBm
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IEEE 802.11ac VHT20 Mode / 5150 ~ 5250MHz

5180MHz
Spectrum | [@

Ref Level 30.00 dém Offset 11.00 d8 & RBW 300 kHz

o Att 30 dB SWT 37.8 ps & VBW 1 MHz Mode Auto FFT
@ 1Pk Max

mMi[1] 21.69 dBm)|
5.1688800 GHz

20 dBm mM2[1] 4.28 dBmy
5.1864340 GHz
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| Type | Ref | Trc | X-value | ¥-value | Function | Function Result ||
w1 [ 1 5.16868 GHz | -21.69 deém | _

D1 M1 1 22,24 MHz | -0.33 db

M2 1 5.186434 GHz | .28 dBm
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